- ' MODEL'220,.222 AND 442 - .- - .- S\
' COMPACT TRACTORS ¢ | - SN -
1969 & 1970 Models, Prior %;o S/N 9646801 - - \
. Pan@s Catalog No. E1123 : P ‘ : g \
. . . LN : ALPHABETICAL INDEX
) ‘ 7 2 a,$ -4-80-0F:2000 . ‘ ' o v \"
. . . \ ' .
* NOTE: This Parts Catalog repiaces the prewous issue No. o, ) ' ' - ENGINEQECTION .
e dis ) . ’ ‘ .
W D1123 whlch i5 obsolete and should b carded . o . . PAGE GRID . D AGE GRID
AirCleaner. . ................ 5 - A6 Filter, Breather ...._......... 7 A8
Battery .. ......... PR 51 . D12 Flywheel ................... 13-15 ‘A14-B2 &7
. Belt; Starter-Generator . .., ... 17 . B4 Fuel Strainer ...... e 17 B4
. ' Breather, Crankcase. .. .. e -7 AB Fuel System',........ovil. T B4
- Camshaft........ e, 7 A8 GasketKits ................. 13-15 A14-B2
Carburetor . .......... .0 ... 19 B6 - Governor ......... e 2 B12. -
£ ConnectingRod ............. 9-11 A10-A12 Muffler ........... PN b AB
Crankshaft.................. 8N A10-A12 OitPan...................... 13-15 Al14-B2
CylinderBlock . .............. 13-15 A14-B2- Piston > ... .............. 9-11 A10-A12 -
CylinderHead -.............. 13-15 AT14-B2 . - Pulley, Cluteh ............... . 1723 B4-B10 \
Electrical System ............ 57-59 . -EG-EB § Spark Plug\ ................. 57. E6-
Engine BIock&Attachlng Parts 13-16 Al14-B2 _ Starter - Generator .. ......... 55 E4
Exchanger, Heat ............. 43 D4 . “Tank, Fuel.............. .. 17+ B4
Exhaust System e - 5 AB Throttle Linkage ........... L 21 B8
Fam ... 25 - B12 » Valves ........ e 7 AB
' BASIC TRACTOR SECTION " ) )
PAGE GRID “; . ‘-\ PAGE  GRID
Axle, Fromt ................. c R Models D8 & D10 Wheel \ S
Axle, Rear .................. o4 D2 Welghts ................ 65 E14
Baffles & Shrouds ........... 17 B4 Model F26 Three Point Hitch .. . 71 F6
Brakes ..................... 37 ciz Model F27 Three Point Hitch .
o Decals ..................... 61-63 E10-E12 Adapter ................ v 73 F8
' Electrical System ............ 57-83 E6-EB Model F22 & F24 Sleeve ,
) . Fenders .. .................. 31 Cé Hitches................. 75 F10
| Frame................... i 28 C4 Model F18 Counterweight

Grille,............. T 29 c4 Brackets................ ; 77 F12 .
Hitch ... ................... 38 Cl14 Model F11.Shaft Drive PTQ. . .. 77 F12 °
Hood .............. ... .... 29 ° c4 Model F30 Hydraulic Lift ... ... 69 - F4
Hydraulics .................. 43 D4 Pulley, Clutech « .. ............ 25-27 ' B12-B14
. Coupling, Pump Drive ... ... 49-51 D10-D12 Seat, Operator” S..... fiahaa.. 3 Cc6
Hoses, Lines & Fittings ..... -43 - D4 Steering Wheel & Gear ... .. .. 35 c10
Motor, Hydraulic Drive .. ... h3 D14 -~ ToolBox ..:...0.coovvenn... 3. C6
. Pump .ol 48-61  _D10-D12 Transmission................ 41 D2
“* Valve, Coptrot .. .......... 47 D8 Wheels, Front & Rear .-...... - - 37 . C12
. . Valve Control Linkage ...... ' 47 D8 S
Implement-Lift Lever ......... 39 €14 ) -
Instruments..,......... e 57-59 EG-E8

J 1 Case ' . - . .
A Tenneco Company g - : .

OPE Division

‘ Y ; \ it _’ . Service Department - ' . ’ .
N . . ) \ T 119 S. First Street ) . . IR .
. ‘ i . Winnecanne, Wis. 54986 - © . ' S )
E : e . b ' o ' :
. > [ " N : . 1 ' ' - ' ’ ’ : fa N .
. > «rinted in U.S.A, : _ - - ' ' ' ’ E
- -'\‘ L. " iy M a ) - -'
3 1 . .

7




= AG_.ENEEAI"."WINFORMATION-

indexes \ )

This Parts Catalog is arranged for easy
1dent1f10at10n of Genuine CASE Service
Parts An alphabetical index is provided at

the front of this Catalog to locate the major -

groups or assemblies. A numericalindexat

the rear of the Catalog gives the part-num-

bers and the ‘pages on which they are de-
- scribed.

Y

\' ]
HHlustrations

All parts, are illustrated in "Exploded
Views" which show the individual parts in
their normal -\elationship toeachother. Re-
ference numbers are used in the illustra-
tionsg. These numbers correspond tothose in
the "Reference Number" column andare fol-
lowed by the pal\'t number, description and
quantity requlred\

"

Orders - .

Orders should plainly specify correct part
number, full description, guantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shlppmg address.

Changes

When changes to the machine make it nec-~
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced. ' :

It is imperative that revised Parts Book

pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive list are apart of the precedmg assembly or sub-assembly.

The quantity shown\m the ”NumberoHequlred" column is the number of parts used on a ma-
chine exc¢ept where parts are indentedindescriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly,

DESCRIPTION REQ'D

REF. ] PART NO.
A 55159 CYLINDER ASSY - rear steering ™' . ., . . ... oo i vnvn.. 1
26 A 56208 SOCKET ASSY -rearcylinder . . . . ... ............ 1
29 A 55956 ) PLUG - adjusting, socketassy . ................ 1
30 A 55957 . SEAT -socketball, . ... .................... 2
31 A 56210 . SPRING - socket , , .. ...... A 1
32 A 56200 SEAT -~ socket Spring . .. . ... ittt et e e e e i
33 G 45175 CLAMP ASSY - socket @SSy . . . . . . v v v i e ie .. 1
16- 836 BOLT - 1/2" X 2-1/4" N.F-heX. .5 ..o ..o L., 1
34 132- 104 PIN - cotter, 3/16" x 3" .. ... .. L 1
. 35 A 55889 STUD - ball,socket & cylinder . . .o .. ... ..o uvuu.. 2
36 13- 410 BOLT - 1/4” Xx5/8"N.C,hex. ... ........... ... .. 4
3 92- - 4 LOCKWASHER - 174" SAE . . .. .o it 4

Terms "Right Hand” and "Left Hand"

"Right Hand" and "Left Hand" sides of this machine are determined by standlng at the rear
of the unit and facing 1n the direction of forward travel. ¢

e

CASE 220,222 AND 442 COMPACT TRACTORS

TRACTOR MODEL AND '“‘}
SERIAL NUMBER

o m

R“

L

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

C 15964 K241 A Engine

220 TRACTOR
Spec. No. 46617 D

222 TRACTOR C 15965 K301 A Engine
Spec. No. 47382 B

C 15965 K301 A Engine

2
442 TRACTOR Spec. No. 47382 B

“..Serial Numbers

: When usmg this canlog nunce the 1e[erence to. serlal
numbexs of “various components noted. here and ‘listed

the "description!’cupy: By referring to correclse.rxal narn-"-'-
bezs proper pa s'1dcnu[u'_ b mll be; assured :




' a,

CASE 220 222 AND 442 C!OMF'ACT TRACTORS R 5

AIR CLEANER
i

'
r

REF, PART NO, . DESCRIPTION . REQ'D
1 KOA235100 AJR CLEANER ASSEMBLY . . v v v v v v .. ot a e Ve e 1
2 129- 409 © NUT-wing 3/8"NC . ..o ivnnnn.. e e 1
3 KO 275341 © GASKET - 2ir hOIM v v o 0 a'v v oo v nnn. . e e et e e 1
4 NSS COVER - air cleaner (Order KOA2351006) . ... .. . P |
5 A 70090 ELEMENT - air cleaner, , ,, ., ... ..o ovuunn.. A |
6 NSS BASE - air cleaner (Order KOA235100). . . . ... e e .1
7 177- 94 SCREW - fillister head 10-32 x 5,16, , ., ., .\ v\ oo .. ... .. 3
g 195- ., 512 VgASHER -plain 3716 . . ... . S h e h e e e e e 3
9 Koa 536 WASHER - CODPEY v v v v vt v ooemee v v s et h e e h e e e .1
- - [

EXHAUST SYSTEM | o .

L]
1 NS MUFFLER - exhaust (order C18039). + v v v v v e v v e e v s me . 1
2 C 10372 - GASKET - exhaust pad ... .. e e et e e e et Pl
3 8l1- 510 SCREW - 5/16~18 x 5/8" Socket Head « « « v v v v v v ve v e e nnn, 2
' M
i
ol
* !
/
e
= . 'M_rdrrr.‘),,__)—”” -
Printed in U,S.A. LT July 1976

W e




Y 1Y
[ |
. i
TTTTTTT T TCASE T 220,222 AND 442 COMPACT TRACTOR 7
. ‘ .\\
CRANKCASE BREATHER ‘
REF, PART NO, =% DESCRIPTION REQ'D
1 o5_- 104 NUT-1/4"NC HeX »+-rr st aaraaascnonens e e 1
3 92- 4 LOCKWASHER - 1/4" + « = v v s s P e et s a s i T
3 KO 275220 STUD -valve COVEr » = = s = ¢ e s st et tcustannananccnnns 1
4 .~ KO 275143 COVER - va_.lve BT T T T IR
5 - KO 231032 SEAL-breather « - - cv vttt iniiiinnnnnanns 1‘
6 KO 235048 CGASEET - breather plate -« « s oo ve et tonuncnnesmenss 1
7 KO 235118 FILTER - breather « « =« cu v ee i it ineeniinennenenraana 1
8 KO 235117 BAFTF L E - hreather » s ¢ o s 6 ¢t 0 6o vt v v s oo sminnncenseens 1
9 KO 235047 REED - breather. ... . e At s e eseaea T
10 KO- 235631 ,PLATE-breather....‘.‘......................._....1
11 XO 275144 GASKEET - Valve COVET =+ v et v e e s v v e nnnsancosnaenssns 1
% d
220 CAMSHAFT AND VALVES |
14 KO 235826 VALVE - exhaust - ... S es e enen h s s ts e ee et 1
15 KO 235008 VALVE - infake. « o oo v s inninsadesconnnnnecnnoneansa 1
186 KO 230170 INSERT - exhaust valve seat . . . . . et it e s 1
17 KO 235007-5 GUIDE - ValVe: « v v v v e n e veceas feseeensan s eresae s .2
18 KO 235011 SEAT - valve Spring. « « « « v v v o o 4 e e it te et 2
19 KO 235010 SPRING - val¥e e « ¢ v t 2 v v v s nas ,L .................... 2
20 KO 230011 RETAINER - valve spring. . . . . . fee s s esesenaannnsanenn 2
21 ¢ 24884 LOCK -valveretainer - o v o v v d it i ittt it it e s nnnenns 4
22 KOD235327 LIFTER ASSEMBLY. + v - v .. .. ettt 2
23  NsS SCREW ~ tappet adjusting - « «/v ¢ v v v v o v v v v Te bt a e e 1
24 NSS LIFTER - Valve «« ... ... e i ieiaesaeraa, 1,
25 C 24885 CAMSHAFT ASSEMBLY .. ... ettt a et et e 1.
26 KO 275066 SPACER ~ camshaft, 005" «/fe o v v et in i iiininanan UAR,
26 KO 275067 SPACER ~ camshaft, 010" /. .- v v ve it nnn., UAR
27 KO 235053 PIN -~ camshaft. « . .. ... ‘;‘. ....................... 1
- 28 VvV 34346 SPRING -~ actuating » » « « « R R 1
29 KO 230265 INSERT - intake valve seat........ feneniacenss Cheeena 1
222 AND 442 CAMSHAFT AND VALVES
39 KO 235828 VAIVE —exhausgt ¢+« s ccvnsnssansna A 1
38 KO 235008 VALVE - intake- « + « v v o eveannunnn B R R RN 1
39 KO 230170 INSERT - exhaust valve seat « « « = « = = R R L I I I I 1
40 KO 2350078 GUIDE ~ VALVE~ * ¢ 5 ¢ 5 ¢ 2 o s ¢ ¢ 2 st cnsaenooesnssesssnnn 2
41 KO 235011 SEAT - valve’Springe « « e e oo v ntinnssseanncannannns 2
42 KO 235010 SPRING -~ valve - - e s o v v it isssrnoasanannsnnaseses 2
43 KO 230011 RETAINER - valve Spring e « o o e v o cs s v st s nanvaannnnnas 2
4 C 24884 LOCK - valve retainer - ¢ v oot s o sscnoecnnnnenneascnnss 4
45 KOD235327 LIFTERASSEMBLY......................: ......... 2
46  NSS SCREW - fappetadjusting. . « « « = v e v e auues IR 1
47 NSS LIFTER - valVe o vttt s s v e mensasnonsnnsssoesssans 1
48 KOE235646 CAMSHAFT ASSEMBLY 4 v v e cvnncocsanssa e 1
49 KO 275066 SPACER - camshaft, .005" « . s v v uvu e Cesessaaenn . UAR
49 KO 275067 . SPACER - camshaft, ,010" .+« - - 4 st it it vt st s e e e n o UAR
50 KO 235053 PIN-camsghaft. ... .. ..... ... i iiiiinenn.. 1
51 v 34346 SPRING -actuating. - o« v vt eevcnrornnaneanessn. |
52 KO 230265 INSERT - intake valve Seaf o v v v v e s e v ev st vavnnvnronnss 1
Printed in U.S8.A. ~ April 1980

&



CASE 220,222 AND 442 COMPACT TRAciTORS 9

’

h

220 CRANKSHAFT,PISTON — CONNECTING ROD

REF, PART NO. " DESCRIPTION L REQ'D
o1 NSS PISTON AND ROD ASSEMBLY (Std., size) "« «* s+ s+ = RIS |
2 KO 235287 RING SET - piston’ (For oversize, see item 16) =+« s+« s« -1
3 NSS RING - tOp compression* * " * t* *t et e e o e s e c e
4 NSS RING - 2nd compression (Includes expander) = -+ « = » SIS |
5 NSS RING - 0il (Includes expander)s » » = =+ s o s et v a v oauan 1
6 KOAZ35611 PISTON ASSEMBLY {For oversize, see itenm I5F« ++« +« - « + 1
7 KO 235004 — BETAINER - piston pin # « =« « s+ v« v R I R 2
. 8 KO 235572 v PIN-piston----..............-.........-...1
.9 NSS PISTON:® + s e s v e ue v v R I I |
10 K0OA235139 CONNECTING ROD ASSEMBLY (For undersize,
Seelitemla).-- ........ 44 8 4 E e s s s e omem s e 1
11 KO 235003 WASHER - special » «« -« v ou s Pras s e s .« o2
12 g2_ 6 LOCKWASHER + * ¢ v s 6 2 o v asers e e, B
13 KO 236611 SCREW - cap, connecting rod « + « « =« =« e e e e e e -2
14 NSS } ROD - connect_ing ------- L N s a]
15  KOA235569 PISTON ASSEMBLY - 010" gversizes « « « =t o ovuss. vevea]
15 KQAZ235571 PISTON ASSEMBLY - .020" oversize- -« + R LI |
15  KOA2235618 PISTON ASSEMBLY - .030" oversize: - »* e s ssscsasnan s .1
16 KO 235288 RING SET - piston .010" oversize -+« s casnnsnasns ceneal
16 KO 235289 RING SET - piston .020" oversize = «»+vv o v oo v nvinnnan.. el
16 KO 235290 RING SET - piston 030" gversizes s ¢iv s o s v o rrreres ]
; 17 KO 235573 PIN - piston, .005" oversize ++ « o 72'v o v v v Ll e e e e e 1
18 C 18101 CONNECTING ROD ASSEMBLY - ,010" undersize « « « + « oo v ==+ 1
19 R 16287 OIL SEAL - crapkshaft rear- -+ s+ ¢ e a0 v e aeean R I 1
20 40035 BEARING - crankshaft ball « = « =« »«««« - R R .2
21 W 5063-8 KEY - 1,/4" Sq. x 3/4" (Pump Coupling) = =+« « =+ vt e oo s s oaan 1
22  KOB235711 CRANKSHAFT « =« v s v v st e o mcnnnas R -1
23 A 2o KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel) « « v v v v v v v v vt el
24 C 18097 OIL SEAL - crankshaft front -« ==« » .« « » I T 1
25  195- 541 WASHER - 5/8" -+ + - v vaenmnnntinteinnineeanunnns ]
26 131- - 301 NUT --special Marsden 5,8 NF* « =« =+« R IR prrrreen]
g
&
L i / P
*Printed in B.8:4. ’ © July 1976

L




i

CASE 220,222 AND 442 COMPACT TRACT&?RS BT

222 AND 442 CRANKSHAFT,PISTON — CONNEG

REF. PART NO.

1 NSs ¢
2 KO 235889
3 NSs '
4  NSS
5 NSS
6 = KOA235827
7 KO. 285004
"8 KOA235827
9  NSS

10 KO0A237344
11 KO 235003

12 92- 6
13 KO 236611
14 NS5

15 KOA235865
- 15 KOA235866
15 EKOA235887
16 KO 235830
16 KO 235891
16 KO 235892
17 KO 235868

18 ¢ 23135
19 R 16287
20 "~ 40035
21 W 5063-3
22 " KOB235949
23 A 27001
24 C 18097

25  195- 541
26 131- 301

- - Printed in U.S,4,

A
L

TING ROD |
/ ‘ ‘r
DESCRIPTION / REQ'D
PISTON AND ROD ASSEMBLY (Std. size) =+ +*vrvrvecnnnnn 1
RING SET - piston (For oversize, see item 16)» » v « s o s s oo 1
RmG - top Compressj_o’n - s 7‘ ------------------- 1
RING - 2nd compression (Includes expander) « « « = « « « 1
RING - 0il (Includés expander)s « = « s s c s v v v v v annnan-. 1
PISTON ASSEMBLY (For oversize, see item 15) « s e v o o v v . =1
RETAINER - DiSton pin « « ofe s v v o v e eeaaaan 2
PIN-piston.......... v, R 1.
PITON. ¢t ettt it s i s v s s nsavesnns e e e e 1
CONNECTING ROD ASSEMBLY (For undersize, see item 18). .. .1
WASHER - special. .. ... e e n et e eea 2
LOCKWASHER + - « - s v v v v v e v enensnns e e e 2
SCREW - cap, connecting,rod .+« -« Ceemaaseeaa 2
ROD - connecting « v v vevceveoaosns Ceeaaaaaaaes 1
PISTON ASSEMBLY - .010" oversize «+ ... . Ceeaasenea s 1
PISTON ASSEMBLY - 020" OVEISIZE e v v vennencocnnes o I
PISTON ASSEMBLY - .030" Oversize. « « « » o « Gt e s m s ae e 1
RING SET - piston .010" oversize: - -« = -« - I 1
RING SET - piston .020" overgiZe. -« «-«... R R N |
RING SET - piston .030" oversize- - --+-.. .. R IR ‘1
PIN - piston ,005" OVErSIiZE » s ¢ ¢ s e o o s s s v o v mnnronesnsns 1
CONNECTING ROD ASSEMBLY -~ 010" undersize « « o s o e o s ¢« « 1
OIL SEAL - crankshaft rears c v« v o v o v o o s s nvcecennansess 1
BEARING - crankshaftball - . - - - e v v vunn. P 2
KEY - 1/4" 8q. x 3/4" (Pump Coupling) » » e » + ¢« = v s s e vurenv. 1
CRANKSHAF T« s « v v v o s sscunmeenns M et et e nenoenanses 1
KEY - flat 3/16" x 3/16" x 1-3/8" {Flywheel) » « + e e v v v vuuu.. 1 -
OIL SEAL - crankshaft front .. ... A e v s e e e 1
WASHER - 5/8" ................................... 1
NUT - special Marsden 5/8" NFi oo v et e i vt tannncnnannns 1

April 1980




. 12

t‘x.:'.\

[N ———

A

7 .

a

bl F

s

-CASE 220,222 AND 442 COMPACT TRACTORS 13

220 ENGINE BLOCK AND ATTAGHING PARTS

REF. PART NO,
KO 271077
KO 2385175
KO 270889
KO 236546
KO ‘237658
KO 235747
KOC 236303

o e S S LY

8 C 24138
9 KO 230170
9A KO 230265
10 KO 235007-8

11 KO 235125-8
12 v 34418
13 41- 18

14 113- 206

15 192- 21

16 KO 235025
17 KO 235026
18 192- 19
19 113- 6
20 KO 235353
23 KO 237808
24 192- 21
25 113- 207
26 C 14399
27 R 16287
28 40035
29 KO 235757
29 KO 235070
30 205- 27
31, ¢ 22700 :
32 192- 21
33 113- 207
34 'C 18097
35 KO 235818
36 195- 541
37 131~ 301
38 ¢C© 14953
39 A 27365
42 KO 235748
43 € 18814
44 .C 14906
45 C 23858

48 B 59393 -

49 KO 220174
50 KO 235048
51 KO 275144
52 KO 235025
53 KO 235353

54 KO 235757

594 KO 235070
55 KO 237658
56 C 22738
57 ' C 23360

.98 KO 275341
59 KO 235057

Printed in U.S,A,

. DESCRIPTION - " REQ'D
BOLT - cylinder head (Length 2-1/4™) « ¢« s v .. trrearaaaaa 6
BOLT - cylinder head (Length 2-1/2M « st e i i e a vesae e ad
WASHER - cylinder head DO » » = s e v v s s e s e aaunasn v e s e s s 9
HEAD - cylinders ™ « « + v™e e s s s s s e acevancnnesa v r e aeal
GASKET - heade « « s s e v v v voveeas f et e asacnaes veraaa .1
DIPSTICK (used on models prior to §/N 9641001 ..... R |
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, *
rod assembly, camshaft, valves, bearings and plate)e « . .« . . « el
BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « «...%..1
INSERT - exhaust valve « « o o v e ovevnnnnnonees P |
INSERT - intake Valve Seat L L L B O L L I N Y A 1
GUIDE - valves « e s e w s =mwaaw RN R ]
SHAFT-stub,_governor...................5...,..'....1
BEARING - needle, governor shaft. . « o oo vvn... Teeente s vl
PLUG - expansion. « » e« s s v esaass rrs s e s e umananssaeal
BOLT - 3/8" x 7/8" NC hexplated « s s s entouwnennn cesenea 4
LOCKWASHER - 3/8” plateds « c - s v s s et v v b aaa e e s e 4
GASKET - camshaft COVET « « ¢ v o v s s s s 0 00 v asanaea --....»al
COVER - camshaft gears « s+ - v+« s v e v v v rasan merses v ewal
TOCKWASHER ~ 1/4" plated - -« v o cvsnnssoaan Certaerea 4
BOLT - 1/4" x1/2" NC plated » = v = v v o v o s, teersrianas «od
GASKET-oﬂpan..... ......... D L vreenesl
BASE -o0ilpane s sa s Gt M e seEr sttt caaras e 1
LOCKWASHER had 3/8"plated LR B B B O R R I I T T R * s 8 8 s 04
BOLT - 3/8" x 1" NC hex plated « + - v o e e v nnunconnnnanans 4
PLUG - 011 draiin « « a ¢ 6 c e v ovworennenensnsnansn tr i e 1
OILL SEAL - crankshaft rear......... B |
BEARING - crankshaft ball =« e neceeevrrraans Ceraeeans 2
GASKET - shim, bearing plate, .010" - v v v vev ... ... 6
GASKET - shim, ,010"- « . . ... eerrrrrrsassseceanns UAR
PLUG - button, timing hole « s svccnenes v e resansanaaas 1
PLATE - bearing (Can uge KO235815) « - e e v v v v vnas I
LOCKWASHER - 3/8" plated « « e e vvnerrronnnenn Mo s e 4
BOLT - 3/8"x 1" NCplated « ess2evunua. trera s seaaae 4
- OIL SEAL - erankshaft front o - eo it v e s esaa 1.
FLYWHEEL ....... T T |
WASHER - special, plated = s e a s v e tvvvevaa. teecarsaas .1
NUT - special, Marsden 5/8" NFe v o v v v vt s vnrrornnennsas T
DIPSTICK ASSEMBLY (used on models S/N 9641001 and after) . « -1
o RING,.— dipstick R R R T T T T T e e .1
STRAP - lifting . .. . . Ceesns B e vesene .1
NIPPLE - 0il drain extension « « « s » = » S st s s e et s e s e 1
GASKET -~ plug, 01 draine « e e e s s s e v s venvnnnssanan eeael
KIT - engine gasketand seal «eavecsiuvcnnn . |
GASKET - fuel Strainer Bowl « o « ¢ v v e v v v eenoeennn ennal
GABKET - Dreaker COVeTe « o o o o s v s s oo anenssnnnsess.a 1
GASKET -breather plate + - « e« v e o s e 00 nnas S e v anas 1
GASKET - valve COVEL + e s a v s vueeasan A e e et er e 1
GASKET - camsShaft Gear COVEr « v v v e v nann. cerenaan .10
GASKET - Oil pan --------- *r s s e A s e LI I PP I -1
GASKET - Shim, bea.riIlg plate, .010” 4 4 b ae s s oe « " v e 6
GASKET - shim, .010" . .. .. ...t nennrrnnn «aea..UAR
"GASKET - cylinder head « « « . « coecens S ereseaa ceeeeeall
GASKET - fuel pump flange . . ... C et e taarsseneeaan .al
GASKET - carburetor flange . . ... s s s cr st aaan |
GASKET - carburetor air horn v v v v v v v v v v e e v ennonn ..l

GASKET - oil pan (Not used on this model)e « v e o v e v s v veesl

April 1880



i4

CASE 220,222 AND 442 COMPACT TRACTORS 15

7

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

. .- REF. PART NO, ‘DESCRIPTION ‘ REQ'D
1 KO 271077 BOLT - cylinder head (Length 2-1/4™) v v vvivneennnnnneen §
- 2 KO 235175 . BOLT - cylinder head {Length 2-1/2"). . . ceeerteraeiaaaa.. 3
3 KO 270889 , WASHER - cylinder head BOIt =+« s v eevaemevansaennnss g
. 4 KO 236438 HEAD - ¢ylinder...... cerrrrrisecatanrrnnsrrenenal
2 9 KO 237658 GASKET -head ......... R T e |
8 KQ 235747 DIPSTICK - (used on models prior to0 S/N 9641001) + v v v e v v o us 1
7 C 24141 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, :
) rod assembly, camshait, valves, bearings and plate) « « o « v 5. 1
8 C 24141 BLOCK ASSEMBLY - cylinder, standard bore »« s e«eeeeevea 1
9 KO 230170 . INSERT - exhaust valve s e o v v et et v v menosnnnannanal
i - 9A KO 230265 INSERT - intake valve Sseat. o o v v v s n v e vnnnenens 1
X 10 KO 235007-5 GUIDE - valve o« v« v v v 4. sr e v s r s et natenaennr e D
> 11 KO 235125-% SHAFT - stub BOVETNOT v v v e v v everenreeenssnnsenneal
12 v 34418 .BEARING - needle, governor shaff e « « v s v e e v v n v nennal
] 13 41- 18 PLUG - €XpansiOn s « « v v oo annnncennocnnnenneneennl
14 113- 206 BOLT - 3/8" x 1-1/4" NC ReX PIAted o« v v v veveunrevnsaind
15 192- 21 LOCKWASHER - 3/8" plated . - - - Ceaaaaaa Y
v . * 16 KO 235025 GASKET - camghaft cover. . . v v ev e et 1
17" KO 235026 COVER -~ camsHaft gear - « « v v v v v vt in e nanansnnncnnes 1
. 18  192- 19 LOCKWASHER - 1/2" plated c v o o o v v mevnseneasnneennns 4
19 113- 8 BOLT - 1/4" X 1/2) NC plated. « « « v oo emeouemncennnnn.. 4
20 KO 235353 GASKET - oilpan $§ « o v v v v on .. et reeaaaae e BT
23 KO 237808 BASF -oilpan . . 3. . ... e r ot e st aa e B |
24 19z2- 20 LOCKWASHER - 378" Plated « o o« e v s v e ensnnesonens el 4
25  115- 204 BOLT - 3/8" X 1" NC hex plated. « o v v o oseeeeennn. ieeead
26 C 14399 PLUG-0ildraifl. e v v s vwuunen- et ea ettt eesl -
’ . 27 R 16287 OIL SEAL ~ crankshaft TEaT « . v v vns v e emenonnnennensal
28 40035 BEARING - crankshaft ball . o v v v e v v i nnnnn. crrennse 2 a
‘ 29 KO 235757 GASKET - shim, bearing plate .010". . . ... eveeerneenanea B
29 KO 235070 GASKET - shim, 010" . ........ e a e s s e e et UTAR
\. 30  205- 27 PLUG - button, timing hole v v o v v v s e s oo v mnenmncnnnns. .1
31 C 22700 © PLATE - bearing « .t i ittt it ettt isns e e nmeneennn 1
- 32 192- 21 LOCKWASHER ~ 3/8" plated « « v v e vio v oo s vmnaennnta, A
33  113- 207 BOLT - 3/8"x1"NCplated v v cvevuennnnenn Ceranaes .. 4
- 34 C 18097 OIL SEAL - crankshaft front « - « v v v v v v oo et avnsnsuncnns 1
| 35 KO 235818 FLYWHEEL -+« c v ecennunn A
i 36 195- 541 WASHER - special, plated. . . . . tee e et 1
. 37 131~ 301 ‘NUT - special Marsden ««ecvooarreascssnoanannnnnsal
38 C 14953 DIPSTICK ASSEMBLY (used on models S/N 9641001 and after). . 1
. 38 A 27385 "O"RING - dipstick e v v o ¢ s v vt vt v c o n O |
| 42 KO 2385748, STRAP - Lifting «...... A |
’ 43 C 18814 NIPPLE - 0il drain extension .« ... .eeeeoeeonnoene-n. ..l
) T 44 C 14906 GASKET - pIUg, 01l dTAIN »  « o e s e s e e v mnneennnnnnnnn. .1
45 C 23858 KIT - engine gasket and seal . .. .. R T I I
48 B 59393 GASKET - fuel strainer bowl. « v v v v et v va v v veevnnsa }
49 KO 220174 GASKET - breaker cover .. ..... f e s ie et .1
| 50 KO 235048 SEAL - breather. .. ........... e 1
| 51 KO 275144 GASKET - valVe COVEr . v v v vt v v s st s e cannneennns 1
i 52 KO 235025 GASKET - camshaft gear cover. .. ....... et e ma e 1
53 KO 235353 GASKET - 011 Pan & v v v v v veannnnancnes P |
. . 54 KO 235757 GASKET - shim, bearing plate, 010" , . . .. o' v v i et ver.. 6
54 KO 235070 GASKET - shim, .010", .. ........... “ e -«.. UAR
55 KO 237658 GASKET - cylinder head ++ s v v s cvsonssnnnmanns R |
i .- 86 ¢ 22738 GASKET - fuel pump flange « . o v o v v s a'wa s - R |
- 5 C 23860 . GASKET - carburetor flange + « « « v s v e = « « - e -1
58 KO 275341 GASKET - carburetor air horn «» v e v v e e v s o rernansnres 1
. . " . . . - i - . ) 59 KO 235057 GASKET - oil pan (Not used on this model) +«+ « s v evcanaasal
I . -
| - . - - ]

) ] | : : Printed in U.S.A. April 1980




CASE 220,222 AND 442 COMPACT TRACTORS 17
. V N

¥

BAFFLES, SHROUDS AND CLUTCH PULLEY

REF. PART NO. DESCRIPTION ' REQ'D
1 C 18296 DEFLECTOR - engine @air - - v » = ¢ ¢ e s o cvvnnnsas eaeenaa 1
2 192- 18 LOCKWASHER - 1/4" plated « o o « e v o ot v seeenneennes. 2
3 113- 6 BOLT - 1/4" X 1/2" NC hex plated « « « v o v v e v v e vnnnnennns. 2
4 KO 23595% BAFFLE - cylinder head ... .veeuesocnnenrennnnnnnnn 1
5 KO 235368 BAFFLE - carburetor side 2ir. . . . v .o e o oe o v o s oee . 1
6 KO 235207 PULLEY - starter. .. ..iinr s vnsesteeceeeeeeeeenn 1
7 KO 235052 SCREEN -~ blower air intake . ... ... 0o evevennnnnnn.. 1
8 195- 515 WASHER - 1/4"plated . . o oo e i en et e s ennnns feeseaad
9 192- 19 LOCKWASHER - 1/4" plated . . . .00 vsseennesecnnnnnss. 4
' 10 175- 436 . SCREW - 1/4" x.5/8" NC truss head Phillips, plated . . ....... 4
11 ¢ 24729 HOUSING - blower . . ... . vv e anun. e e h e ataee e 1
12 113- 2, BOLT - 1/4" x3/4" NC hex head plated . .......000000... 4
13 192- 19 LOCKWASHER - 1/2" plated . . v v v it i e ve o meenseeennss 4
T 14 KO 235054 BAFFLE - cylinder o4 v v it m e s it e it e nonansseennns 1
15 NSS CLUTCH - pulley, repairs page 27 (order C19005 clutch
and CIDT21 SCreen) » ¢ s o v a8 o m v s s st amcnevronsonaena 1
16 C 10312 SPACER = ShOTE » v = v et s s a0 et o urnnsuncecnsoennenena 1
17 C 17217 KIT -fan, engine - -+ vaevesovenan.. e e e e e e 1
18  195- 104 WASHER - 3/8" DIAIN = » » ¢ o ¢« = s s e o asononnonnnsnnns 1
19  192- 21 LOCKWASHER - 3/8" + e vss et oannenns “res e raas e 1
20 | 115- 208 BOLT - 3/8" x 3-1/2"" NC hex (For pulley clutch) » =« « v e v o a s o1
21 ¢ 23902 BELT - drive, starter, generator =s s+ «seveasnsstnrenasnn 1
22 C 12603 CHANNEL - deflector » o e s ot s v st uncsemensensneeceesa i
23 NSS CLUTCH ASSEMBLY - repairs page 25 {(order C19005 clutch) - « - 1
24 KO 235954 SHAFT - stub (used on models prior to S/N 9641001) - v o a s «  « « 1
25 192- 21 LOCKWASHER - 3/8" Z P v v ¢ s 6 6t e v snonensnsossnsnenesan 4
26 113- 208 BOLT - 3/8"X1-~1/4" NC REX + v v e s s tceennenorecannnas 4
2T W 50638 KEY = 1/4" 80, R 3/4" vt vt v vttt uennenevonnonennns PR |
FUEL SYSTEM
REF, PART NO. DESCRIPTION REQ'D
1, A 72073 CARBURETOR ASSEMBLY (Repairs, page 19)e e o v o e e v e euuen 1
2  C 23860 GASKET -~ carburetor flange » .« « s v o s st s s eavovcannnnnesil
3 C 10678 ELBOW - fuel pump and carburetor- .« v v v v v v st it i inenn 3
” 4 214- 253 CLAMP = ROSEr « ¢ s e« vt s e s v oo nomnnnnnennnnennaennss 4
5 C 15007 HOSE - carburetor 5-1/4" . Vv v vt i it it i e e n s enncncas 1
6 192- 20 LOCKWASHER - 516" v v ottt ot e ansnvaneseananananns 2
7 113- 103 BOLT - 5/18" X 1" NC HEX « v+ v ot nanronnonnanenennnes 2
8  NSS FUEL PUMP - (10 H.P, model) 220 (use C24851) « « o = s e v v v v 1
9 71- 410 SCREW - 1/4" x 5/8" NC fillister head -+« s v e e cnrereeeuan 2
10 183- 80 LOCKWASHER =~ 1/4" ¢ i o it ittt it i e v sm e senennnneanes 2
11 KO 275341 . GASKET - aiT hOIM- - s s v e v v s v ot e e e tnnnnonconnanenesn 1
12 NSS FUEL PUMP - (12 H.P. model) 222 and 442 (use C24851) « « « . - . . 1
13 C 22738 GASKET - fuel pump moUunting - » « = « s s s s aveesarsaananacs 1
14 C 10657 ELBOW ASSEMBLY - fuel tank « « e e o e v anvonnnraeanena. 1
15 A 62079 CLIP - fuel line - - « 4« c i e e et s st e msrovonanrcaancnens 2
16 C 17574 HOSE - fUel linB e v v e s e e s v st s s ce cncmceencnasnsnsea 1
17 C 13411 TANK -fuel & v - i i i it i sttt v e s nennnss e s er s e s e 1
18 C 11529 CAP - fuel tank (Includes iNSert)s « + « s s e s veeanneeesosess 1
19 C 11545 INSERT -fuel Cap = - - vt v s v e i s i s te s n s ne st nnnes 1

. . Printed in U.5.A. . April 1980




18

CASE 220,222 AND 442 COMPACT TRACTORS

REF. PART NO,

000 =1 O 6N e OB

Lo po

A 72073

KO 200380
A 72002
A 72077
K0200383
A 72099
A 72098
F 19892
KO 200408
KO235448
KO23544%
A 72103
NSS

NS8S

NSS

KO 200372

NSS

NS5

NSS

NSS

NSS

NSS

C 22738
NSS ‘
NS5

NSS

NSS

NSS

NSS

C 22738

Printed.in 1.5, A.

A72073 CARBURETOR

- DESCRIPTION
CARBURETQRASSEMBLY-------------------
- SPRING - idle screw tension « - =« -« - « - .
SCREW - idle adjust ¢+ »+++-2---- memes ..

JET ASSEMBLY - high speed and idle adjust -« « -«
BPRING - idlejet « c « « ¢ e s e s e ancccncnmanns
SCREW - adjusting (Lean-rich) e « e .- ... " eeaaa
SPRING - Lean-rich adjust SCrew « s -+« = v s oo e
PIN - carburetor f10at v « « o e c e o v v v e nn S eeee .
FLOAT ASSEMBLY. « « e e u - . s et e et
BOWL - ¢arburetor. « » « o v v a v v v vun-a e e
NUT AND GASKET ASSEMBLY - bowl « ¢ « s o e o s s
KIT-carbu'retorrepalr---------------------
INLET NEEDLE AND SEAT ASSEMBLY = =+ - » v e
GASKET -carburetor bowl ring «er v s v s s e
GASKET -~ carburetor bowle » o s s s e s v o v ce s
GASKET—bOW].SCI'E’W“"""""" ..... .

FUEL PUMP

KIT - fuel pump{for KOA235845 pump) (use C24851 pump)
SPRING - fuel pump valve ««+===-aosac-s=nn
VALVE - -« « -t vevnnens e m e raaaaan .
GASKET ~valve » e s e s v s e t s n v snavwimsaa ‘e e .
DIAPHRAGM ASSEMBLY ¢ ¢+ s s s v s tannaaaenn
SPRING - d]_a_phragm ----- S v e s w s e e “a
GASKET - fuel pump mounting --+--+- - “eeee

KIT - fuei pump(for C22987 pump) (use C24851 pump) * *
VALVE ABSEMBLY - - - - - ~*-=-=s--eanauacnn

GASKET - valve » v+ s v v = = N R R
DIAPHRAGM ASSEMBLY ==+ s s e v recnrnnnn.
SPRING - diaphragm * = ===+ +«++ s et s e e .-
GASKET -valve s » o r st e v 2 s nsssses $t e e u e
GASKET - fuel pump mounting+ « + -« «++ . R

19

W
8
B

-------

April 1980

e e d e I R S T e gy R e

oy
i



o - S - i R
T T - - - ’
- - v

20 ’ i ) s CASE 220, 22‘2 AND 442 COMPACT TRACTORS 21
: I‘. ' CHOKE.THROTTLE AND GOVERNOR

; REF. PART NO, DESCRIPTION REQ'D

. 1 C 13848 CONTROL - throttle ..... e e e s e aaeanaa ssanneunweal

‘, 2 C 12224 - HANDLE - throttle control, black, .. ........ e .1

\ 3 c 12187 CONTROL - choke....... et e e etk I |

Vo 4 C 145086 HANDLE - choke control, white . . ... ........ Ch e b eann 1

i \ i 5 111- 1 BOLT - 10-24 x1/2" R4 Hd. Sq. NK. .o usvn ... S e erearesd

| 8 192- 18 LOCKWASHER -~ #10 Std, plated. . ... s e s e " e e e 2

‘ 7 129~ 17 NUT - #10-24 plated, . . o0 u. v .. fd e s s et a s aee s o 2

& KOA237653 LEVER - governor. . ... Gt e e ve.1

9 15- 420 BOLT - 1/4" x1-1/4"NChex .. ....... Ch e e s h e B

10 185- 515 WASHER - 1/4" plated . , . o0 vvennnnn .. .. e .. 2

= 11 25+ 104 NUT - 1/4"hex. . ... .uuueennnnos.. et iaaaaan el

o 12 KO 235496 SPRING - SOVETTIOT .+ o i v v s ve e e e .. G h e et ae e . 1

13 192- 15 LOCKWASHER ~ 1/4" plated , ., ............ rr s enean s 1

14 C 18098 *WASHER ~ thrust . ._......... G em e ie e b e e 1

15 KO 275690 WASHER - wavy .. ....... f et . |

. 16 H 43034 CLAMP - swivel, Wir€ . ..o ivin s s e ennn,. vesereeanal

17 KO 235086 LEVER - speed control. . .......... e e s ee e e R |

18 KO 235085 SPACER - speed control bracket .. ... t e e et I |

19 KO 235084 BRACKET - high speed stop . ........... e st e e e .1

20 129- 37 CNUT - #10-32hex .. n i ne i e enn e e e 'L

21 192- 18 LOCKWASHER ~ 3/16" plated ... ......... B PP |

22 A 10328 JOINT -ball, . ........... D I N B |

23 KO 235277 ROD - throttle, . ...... B T T O |

24 49485 RING - retaining, throttle rod. . .. . ..... A |

25 KO 235476 BUSHING - governor cross shaft ... ... e B |

26  KOA235256-5 SHAFT ASSEMBLY - governor CrOSS v v i iet v st anas e - 1

27 vy 34418 BEARING - needle governor shaft .......... P |

28 KOA235743-S GEAR ASSEMBLY - ZOVEINOT. » o @ v v v v 4. S st e e 1

29 KO 235125-8 SHAFT - governor stub. » « « « . 4 r e e s e i aeaeEmE e 1

30 C 18099 WASHER - governor stop pin. .. .. e et a st e ettt 1

31 v 34416 PIN - GOVEITIOT SE0D « « = < = = s s v o e v e emamonnns B 1

32 KO 237559 BRACKET—throttlecable...........................1

33 KO 235603 CLIP - bracket . . .t n et sttt mnsseenonnnnnns 2

34 KOA 236919 BRACKET - choke cable ...... P r v s h s s e s e |

35 169- 95 SCREW - #10 x 3/8" NC fillister head . ..,........ ce e 1

I
|

i . . ' Printed in U.S.A. April 1980




v

22 CASE 220,222:AND 442 COMPACT TRACTORS 23
S~ ' ‘ ' PULLEY CLUTCH & LINKAGE
REF, PART NO, - DESCRIPTION REQ'D
1 C 10487 KNOB - 1evVer ..t rsverecnnnnaneenn erarrenses 1
2 NsS CLUTCH - PTO {Repairs, page 27) order C24774 clutch, C23506 arm,
. and C15721 sereen ... vvennunanvoe. cserrresesna 1
. 3 C 14224 ROD - clutch control | ..,.....0c0c0e... terases s nvrven 1
- 4 C 15961 RETAINER -clutchrod ., ......... te i e et 1
5 - 132- 48 PIN-cotter 1/8" X 1" ... uvvven. S |
68 C 10312 SPACER -fan, ShOTt o vvvivve v onnnennemes e, .1
7 NSS A CLUTCH - PTO (Repairs page 25) (use C24774, C23506) ...... 1
8 353- 441 BUSHING - fHPlOCK & v i e v s secaceanss . A |

HYDRAULIC RESERVOIR. MOUNTING

1 C 14240 : SUPPORT - reservoir mounting RyH, s+« ss s aveeconnenss 1
1 C 14241 SUPPORT - reservdir mounting LLH, - ---vvveeeirnnaan 5
_— e 2 187- 1251 SCREW - 1/4" x 1/1 L NC fillister head, Ph,llllps Z.P, +ev. 4
3 192- 20 LOCKWASHER = 5/16™ AP, oot vesnuosocansennssnanes 4
USED ON MODELS PRIOR TO §/N 9641007 4 . 129- 102,  NUT - 5/16" NC HEX Z.Po s v s v s e e mmmvmamssnnnns 4
5 C 14690 CUSHION'- 0il TESErvVOirs s « e s e s aaccnsnonsnonnsnossns 2
6 C 14246 BRACKET - heat eXchanger mounting « « o « - e s e v svvvonson. 2
7 113- 118 BOLT - 5/16" X 5/8" NCheX ZuP. «+eovvecencannnnnenas 4

"'\

,\e&-

Q’% \,l‘ \.W.

L[4
\\ L,'u_.f" 9 d ‘| \ N ‘I‘ .1‘
H L f 1 |,f|l‘|1||,‘l H '
\ i L | \::ll :,i'ﬁl,“:l iy,
-~ 4]
~ ~_ ."';”,— il"l |:=: ‘||'|'|'::":I':|5 \ )
- { '..‘ | lL‘
|

_,. e _f,.<
*

| \'\ ~l1 Il‘||;\
"‘“ !&: I"\ll‘:;:\ ::‘::L: I:l

i"ﬁu

— . }i l.,'l .‘I"n'nh h‘f‘l"?"fi
o "' '\\www"
w*

) =

‘--..

Printed in U.S.A. April 1980




24

)
|
l
|
I
|
!
[
!

&0 =T 0N i Lo Do

CASE 220,222 AND 442 COMPACT TRACTORS 25
C 15748 CLUTCH ASSEMBLY (PTO)

REF, PART NO, DESCRIPTION REQ'D
NSS CLUTCH ASSEMBLY - 220, 222 and 442 (use C24774 and C23506) * * |
c 15717 HUB -------------------------------------- L] 1
c 15721 SCREEN lllllllllllllllllllllllllllllllllll L] 1
C 15718 PLATE - clutch ------------------------------ L] 1
164_ 41 SCREW -------------------------------- LI R Y 2
193- 76 LOCKWASHER - 3/8" external tooth® ===+ ==+ +-+- treec2
C 23740 KIT -friction disg === *=====»~- STttt *1
C 15515 WASHER - Spring 5/16” ........ M AR R I 4

C 15557 WASHER - spacer ,050" +*t s v reroscnmanncncnnnn. UAR
C 226M PULLEY AND DISC ASSEMBLY - clutch * * = * =+ =resenss 1
C 23245 BEARING - cam and pulley * *** = "+ =-=v-csone. 3

C 15556 WASHER - spacer ,010Mm = s+ s ter ottt UAR
NSs CAM (service with (2) C23033 cams and (1) C23506 arm) = - * * 2
C 16786 SPRING -load " *"**"** s s 2t et seaaanrsuannassnes 2
C 15743 WASHER - Spacer ------------------------------ 1
C 15720 SPACER - hub -------------------------------- 1
195~ 104 WASHER—3/8"'""""""_ .................. 1
G 15744 BOLT - 3/8" x 3-1/8" NC hex (L.H. thread)* > " ++sres=> 1
c 23506 ARM - engaging ------------------------------- 1
C 17217 KIT - fan . = -‘ --------------------------------- 1
1_13_ 208 BOLT - 3/8" x 1_1/4” NC hex Z.D, crrasasee senseenns g
192- 21 LOCKWASHER - 3/8" *----s s s eseccrcctanncnes 4

Printed in U.S.A.

April 1980



26

CASE 220,222 AND 442 COMPACT TRACTORS 27

C 14152 PULLEY CLUTCH

b

REF. PART NO,
1 C 23508
2 NsS

3 C 23245
4 ¢ 16786
5 C 14297
6 C 23740
7 C 14292
8 C 14294
5 C 14288
10 C 14283
11 C 14290
12 C 13077

Printed in U.S. A,

H

DESCRIPTION . ” REQ'D
YOKE ASSEMBLY - clutch arm:  **+ s cosennnunnn .. ‘1
CAM (service with (2) C23033 cams and (1) C23506 arm): * * * - - * 2
BEARING —cam* " "+ L L T T 4 F ¥ 5 s . 1
SPRING - 10ac « + v ¢ s o sttt s v st mennnenns e e e e 2
RING-- retainer. = » « ¢ s ¢ o v v v v« o Lt Av e s e e 1
KIT -~ [riction liner diSe ¢ v o v o v o o o 0 0 et e e it i e s an s s s o s i
PULLEY » ot cson v v e et e i e e e “e 1
BEARING - camand pulley “ - v v« e o v o o v i v i ot v enas 2
SPACER - 010" + « vt v v v v v v n o e e e e e e e UAR
HUB AND PLATE ASSEMBLY -+« « « - T R . 2
CSPACER - L0807 o i o vt vt v i v s e e e e e e P e e e e 5
WASHER - Sppjng ............ + T T T T 4
v
i,
. 3
July 1976




CASE 220,222 AND 442 'COMPACT TRACTORS 278

€C19005 cLUTCH ASSEMBLY (PTO)
REF. PART NO. DESCRIPTION

REQ'D
NSS CLUTCH ASSEMBLY - less screen (use (24774, C23506) = »+---- 1
1 C 15721 SCREEN - gragss «»+ -+ L R N . R LI T I |
2 C 18907 - HUB - clutch +»»«++« L RN R A LI, |
3 C 15718 PLATE - clutch  +++«cereaennsinn... cemrerees
4 164- 41 BOLT - 5/16" x 1" NC flat head socket « - » » « R I
5 193- 76 LOCKWASHER - 5/16" countersunk externaltooth ---.... 2
6 C 23740 - DISC - KIT - friction diSce « « s« == v b e nsnoonnoennn.. -1
7 C 15515 WASHER - spring =« - -« S e s e e e e teeeene B
8 C 15557 WASHER - spacer ,050" =+ -+« nu.. *errssccesienes g
9 C 22671 PULLEY AND DISC ASSEMBLY - clutch » >+ sevanxn.. I |
10 C 23245 BEARING - cam and pulley - <+*ovsne-.-. RN ¢+ 3
11 C 15556 ‘WASHER - spacer 010" --ereceve-n.. SO I |
12 NSS CAM - clutch (service with {2} C23033 cams and {1)C23506 arm) 2
13 C 167886 SPRING - clutch load ==+« --- MRS BIE R + 2
14 F 59014 RING - retaining« -+ - - - AR trea e e 2
15 C 18908° SPACER - hub - ++--- SRR RIS RIS R
16 O 2815N WASHER - fan 17/32" s +v e oa. rreseaan rre e 1
- ] 17 C 18940 BOLT - 1/2" x1-3/4" NC hex L.H, threads - -s++scsor. 1
18 C 23506 ABM - engaging ..... . e crratesaaaa.. L N 1
19 C 186818 FAN-cooling **+++ssvsanennna. c e e e e, 1
20 113- 207 BOLT - 3/8" x 1" NC hex ZP - sesmaaaee sevs- 4
21 192- 21 LOCKWASHER - 3/8“ I I IR ‘e s s e ceea e 4
X C 19472 KIT - clutch stub shaft (Includes items 2, 8, 11, 14,
15,16, 17 and 19) -« -+ . ¢ ae . *h e e e ree e 1
. .
-
/
\
!
I
|
!
I -
l -
i .
~_/ Printed in U.S.A. April 1980

oy



ol I Y L S SO RS

e b b b
SOt O W= O

—
=1

—_
oo =1

14
20
21

22
23

24
25
26
27
28
29
30

=
e

CASE 220,222 AND 442 COMPACT TRACTORS

PART NO.
C 16484
C 16485
C 14341
€ 14326
¢ 14213
C 14209
C 14210
105- 520
192~ 19
129- 101
187- 1036
C 14500
111- 109
131- 71
C 14589
C 14596
13- 514
192- 20
129~ 102
C 14729
C 14730
C 18143
182- 23
113- 424
C 14598

C 14944
C 18305
113- 104
C 15183
C 15184
111~ 1
1952~ 18
129- 17
195- 512

Printed in U.S.A.

P

29
HOOD.FRAME AND GRILLE

DESCRIPTION REQ'D
FRAME - main (220 and 222) (Includes items 22 & 23) v e e vl 1
FRAME - main (442) (Includes items 22 & 23)+ v v v v e v v v v nw .. 1
SUPPORT - steering. « « .+ . Ve e e s osa e S s e s ae e e 1
SCREW - 1,4" x 1/2" NC indented DEX v v v o v v v e e v es . 4
GRILLE AND HOOD ASSEMBLY . & v o v v v e ee e e es e e e e e, 1
PANEL-rearside RH. . ........... P et e e e ea e 1
PANEL - rearside LH. . .. ...t s i e i e e e e oo 1
WASHER - 1,4 plain Z,P, ., ... .ttt te e e 2
LOCKWASHER - 1,47 Z.P, . . .. i e e e e 2
NUT-1,/4"NChex ,.,......... e S 2
SCREW - 1,4"x1 2v self-tapping hex head .. .. ... ... ... . B
SPACER - hood . ..o v in i ee e inun e e e e |
BOLT - 1,4" x 1-1,4" Rdl, Hd. Sgquare Neck « v o v v v v s s vae 1
NUT - 14" NC REX v ver v i et ettt e e e e e e e e e, 1
PAD - fo0t LLH, v v vt e v et enneeee e D, cee 1
PAD - (00t RuH, o ot et i e e e e e e e e o1
BOLT -5 16" x7 8" NChex..... e e e e e 2
LOCKWASHE};E -5 16" ... .. e e T 2
NUT - 5, 16" NChexXx. .o oo ... b e h e e e r e e e 2
SPACER - rear frame (442). , ., ......... e e e e e e e e 2
SPACER - rear frame (220 and 222) . ...... e e e vew s 2
CHANNEL - instrument panel Hner. v . . o vv o v ve o s o .. 1
LOCKWASHER -1 2% v i it v e e e e S e e e m it adaaaeaa 4
BOLT - 1;2" X 1" NCheX « v e venunnn e n e e 4

SPACER - foot pad R.H, (Used with Model F30 Hvdraulie
75 1 1
SPRING - BraKe I0CK + v v v n it i et e ts o eaeeeeeeeeenns 1
"LEVER - brake 10CK. v v v v v v v v e e n cnun b e e e mae e 1

BOLT - 5,16" x 1-1/4" NC hex (used with F30 hvd, lift kit)e « o 2 @
SPRING - hood latch (used S/ N 9641001 and after) e o o o v « » « ar s
LATCH - hood {used S/N 9641001 and after) « « « o o o o . -
BOLT - #10 x 12" NC rd. hd, SGUATE NECK = v v v c o v oo vnsaos
LOCKWASHER - #10 ... e 2
NUT-#IONChexeon«.un...uw......oo......e....,..z
WASHER - 7,32" 2P T T T

CI

July 1976




30 : , CASE 220,222 AND 442 COMPACT TRACTORS 31

SEAT,FENDERS AND TOOL BOX

REF. PART NQ. DESCRIPTION REQ'D
1 C 14250 SUPPORT - seat, 220 and 222 fused prior to S; N 9641001} « + « . .1
1 C 15447 SUPPORT - seat, 220 and 222 (used S, N 9641001 and after) - « « . . 1
2 C 14513 SUPPORT - seat, 442 (used prior 1o 5, N 9641001) - « v e s e .. 1
A C 15448 SUPPORT - seat, 442 (used S, N 9641001 and after) « + e « = =« |
3 C 14126 FENDER - R.H.* * s v 06 e acmau S e e s e aaas N ve a1
3 C 14127 FENDER - LLH.« s s v o vt v ettt a e fate i e e e 1
4 173 400 SCREW - 1,4" x 172" truss head Z,D, - » =« =« = a4 L 10
5 192- 19 LOCKWASHER - 1,4" Z.P, = ---+ ... R I I I 10
6 129- 101 NUT - 1;4" NC hex Z.P. + = ==+ =+« us e eaaa i 10
C 13345 SEAT ASSEMBLY - (used prior to S, N 9641001} « « v e v v v vnn .. 1

_C 15946 SEAT ASSEMBLY - (used SN 9641001 and after)s « o v v v o v oL, 1

) C 16443 CUSHION - SEat « = = v o v s 6 6 i i i e a et t s vt mn et s nn 1
& C 11635 CUSHION - back- -+« . I IR I LI I S R 1
] C 13373 PAN - seat (use with C13345 assembly) - - -+« v o v o v i n, 1
q C 15452 PAN - seat (use with C15946 assembly) =+ =« « e e v v v v, 1
10 C 14900 SCREW - #10 x 3,8 spin-1ok « « + « « = « e i, 5
11 195- 515 WASHER - 1’4" plain =« » » e s v v et v v e v I see 2
12 C 13297 BRACKET - lunge (used prior to §;N 9641001) » -+« v v v o v v v o, 2
13 111- 101 BOLT - 1,4" x5 B" rd, hd. square neck «»+ -« .. R 2
14 131- 350 NUT - 1otk 1 4" NC REX * = = = o s s o v v oot nmunesns P e e 2
15 C 14534 BUMPER - seat =« -« « e s et e e e s e e i e v el 2
16 113- 441 BOLT - 1,2"X2-1 4" NC hex (442) =+ v vt e s vuvnnnnnnn e 2
16 113- 447 BOLT - 1.2" x3-1. 4" NC hex (220 & 222) + »+ ¢ o e e n v u e 2
17 113- 424 BOLT -1/2"x1" NChex « »evvevnrnnennn. SRR cee 2
18 1992- 29 LOCKWASHER T A R R I I T T T T T T T T T e 4
19 C 14258 LEVER - shift (used prior to 9641001) ------ e e el
19 C 15455 LEVER - shift fused S, N 9641001 and after) -+« ... MR see 1
a0 353- 157 SLEEVE - lock pin- = ««+ s« s+ S er e CIC TN f e e 1
21 C 14517 SPACER - cUShION = = =« v s o s e e u v i i it i n e yia R 1
22 C 14728 GRIP - shift lever - - -+« « 4 MR AR AT ICR IR 1
23 C  1ma77 BOLT - 3’8" x 2-1;2"" NC rc. hd. square neck = - ««««ouuvun.. 1
24 C 14645 SPACER - seaf hinge (use with C13372pan) - = v e e = e o v v v v n o 2
25 131- 178 NUT - lock 3/8" NC hex Z.P.« s v e v v s v v v v v v a Se e ey 2
26 C 11942 SPRING - shift lever « -« v v oo ot n ittt iaa i aass s 1
27 C 15398 HINGE - seat R.H. (used S/N 95-’:‘1001 and after) .. .... P |
29 C 16255 HINGE - seat L.H. (used S/ 9641001 and after) « - « + + « I |
28 C 15410 CUSHION - TUBDDET « = « = ¢ ¢ 6 o 6 et b s v s s s s s omensnsnss <. 8
20 195- 2021 WASHER - 5,167 X 1~1/4" Z.P. » ¢« v s e v e v vt e ia e inans s 4
30 131- 1786 NUT - lock 571687 Z.P, « -+ v e s ettt i i s it nnans +.. 8
31 il1- 202 BOLT - 5,16" x 3,4 NC rd. hd, squareneck ----- seasanass 4
32 195- 521 WASHER - 5,16 Z.P. e e b e s e e s ez o e o s aeso e ms 4

Printed in U.S.A. . July 1978




32

.__._e il
/
£

5 0
o8

o/
C

)
U

¢

80

it Mo B U A - Rl

—
(e

11
T 12

13
14
15
16

17

18
19

O =IO D W

Printed in U.S.A.

CASE 220,222 AND 442 COMPACT TRACTORS

EF. PART NO,

C 18812
C 14128
¢ 1413
138- 49
C 11908
219- 404
C 13106
132-. 311
C 12075
A 30881
187- 1046
C 14334
C 12102
192- 23
129- 125
¢ 13605
120+« 325
C 14332
N&S

p

e;‘l-
C 18813
C 14317
C 14318
138- 99
C 13805
C 13716
219- 404
C 13106
132- 311
C 12975
A 30881
187- 1046
C 12102
192- 23
129- 125
129- 325
C 14333
C 14332
NSS

220 AND 222 FRONT AXLE

DESCRIPTION

AXLE - front » v v e v v e v v o w v u . e e s PRI
SPINDLE « lefthand « .+ v v v v o v v v i s v i o v u -
SPINDLE - right hand « + « « e ot e v v o v oo e
2 8 o a1 e .
WASHER - thrust ... ... .. ... ...
FITTING - IUDE€ .« & 4 v i e et e i e e e et annnen
COVER - lube fitting . . . ... . ... et e e e e
PIN - cotter 5/32" X 1-1 4" o v it it v et v e e
WASHER -~ wheel spindle. . - . .. ... 0 0oL,
WASHER - wheel spacer. . .« .oy e e e
BOLT - 3/8" NC indented hex head. « « o+« v v v v u .
TIEROID - = « c o it iaa s b s as s nsnsnsnenas
BALL JOINT - 1;2" RH, Thread s v+ v v v v o v v v v
LOCKWASHER - 1/2" Z.P. v v v v 2ttt iaaa
NUT - 1,2" NF hex R,H, Thread «. ...+ .0euuas
BALL JOINT - 1/2" L,H, Thread..... e
NUT - 12" N¥F hex L.H, Thread ...+ .o v.ou..
ROD-drag link ... .. .00

PIN - axle pivot {order (1) C22278 and (1) C22568)

442 FRONT AXLE

.........
.........
..........
.........
.........
.........
.........
.........
.........
.........
......... 2
.........

---------

---------
.........

F . 05 D § ) 1
SPINDLE - right hand . .+ .« it it i it i i i e e s et et er e
SPINDLE - 1eft Dand « v o v v v v im e s it ieesetsaannansnns
PIN-roll. oo v v i ii v o ns e i e e e m e e e
BALL JOINT - 1,2" L.H. Thread . . . -« v o o i i s s s s e i e e
WASHER - thrust ... .0 vu v A
FITTING - JUDE - & o v it ot i a et e s e c s et s s s aerns oo onnn
COVER - lube fitting « ... ... e Chee et
PIN - cotter 5, 32" x 1=1,4" 4 v v o s i it s st s s i e st an e nan .
WASHER - wheel spindle. . . .. Ve e e e s e
WASHER - wheel spacer. .« «sceueoa... R, Ve
BOLT - 3,8" NC indented hex head . - « v « e e e ot i e it v v e v v v
BALL JOINT - 1/2" R,H. Thread « « v v v s o s s s s v nnnasnss--
LOCKWASHER -~ 1,2 Z.P. &« i vttt e e ammsm e nsnsons
NUT- 1,2 NFhex R.H. Thread + .. v v v menvmmeeneassan
NUT - 1,2" NF hex L.H. Thread ..... et e e s e e s m e
TIEROD .« i v ie i ieenns C e e s st e e e e e
ROD - drag K & v it v v i e vs v o nen s e e e e
‘PIN - axle pivot {order (1) C22278 and (1) C22588)- - « « v v s+ « « +

]

- \ .
July 1976



34 CASE 220,222 AND 442 COMPACT TRACTORS as

STEERING GEAR

REF. PART NO. DESCRIPTION REQ'D
1 L 15282 CAP - steering wheel . .". . . ... ..o unn. .. e e I |
2 A 70058 WHEEL - steering . . .. .. et e e e e Veaeae cesaal
3 25- 1510 NUT - jam 5/8"..... e ce e e veeaal
4 C 14194 SHAFT - steering . ............ P veariraaasaenl
5 C 18011 SUPPORT - steering gear . ... ......... s saeaal
6 C 14200 PIN-pivot.................. ceee C e e e ool
7 C 14201 WASHER - shim ................... C e e R
8 131- 1112 NUT - jam 3/4", ... ........ Ceeeaan e e cean.l
9 G 45048 WASHER | ... ... i eien. e R |
10 192- 20 LOCKWASHER - 5/16" Z.P. . ... ....... e R |
11 113- 102 BOLT - 5/16" x 3/4" NC hex ., ....... e R |
12 C 14990 GEAR - steering ., ,,...... Ceeaaaas e R
13 A 31220 RING -~ external retainer. _ .., ........ e e PR |
14 A 30881 WASHER. . .. .......... e aae e Pt e e meeeaa ereaal
15  113- 104 BOLT - 5/16" x1-1/4"NC hex ., ....... C s e e creesd
16 192- 20 LOCKWASHER - 5/16"" . ....... C e e e mtetaea e, ce.3
17 129- 102 NUT - 5/16" NChex. ... ....... c e e e e e .. 3
18 C 14343 WASHER - wavy ..... S r e da e ke e Pt e e e .1
19 C 12126 BUSHING - flanged nylon. .. ...... e C e .1
20 219- 404 FITTING -~ IUbe . - oy v vt eee e e ene e e e e c..2
21 111- 131 BOLT - 1/4" x 1-1/8" NC Rd. Hd, Sq. Nk. .. ... et e .. 2
22 193- 57 LOCKWASHER - 1/4" external tooth , . .. ... ettt Pe2
23 129- 101 NUT - 1/4"NChex Z.P. ....... e ettt .2
24 NSS SWITCH - neutral start (use C21993, C21988, C21989) . ............... 1
N

Printed in U.S.A. April 1980




a6 S CASE 220,222 AND 442 COMPACT TRACTORS. 37

- | | S

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION ' REQ
1 C 14850 PEDAL - brake (used S/N 9629606 to 9541001). tr T eresnans L
1 C 14268 PEDAL - brake (used prior to /N 9629606) - « v o v v v o e waen 1
2 C 12604 LOCE -brake +v.esee. St e s ecrr et e A srrsenna 1
3 cC 13357 SPRING -brake 10cK + « s s e v v s e s o v ecnnnnna e |
4 C 14186 ROD ~brake (220 and 222) o v v v o v v v v o v nnmas s eeseenweal
4 C 14918 ROD-brake (442): v v e o vt v v nnnnen c e rrssseseanaae -
5 A 11538 RETAINER - €3teInal s « o ¢ ¢ o o v e v v ot nnnsmonsas P |
6 195- 533 WASHER - 1/2" Z.P.s t ¢ v s nnnn- s e e er et ssaateeeea 1
7 C 12116 WASHER = 1/2" WAVY + ¢ o v 0 st enmnneusossnennnnsensnnen 1
8 C 12612 SPRING - brake DEAal « o v o v v s o c v v v e asenconrennnnns .1
9 C 14945 ROD -brake (442)s v e s s s e v v neunaw-n S eevereeneunna . eal
9 C 14948 ROD -~ brake (220 and 222) + . v v 0 v v v s aseanaa seesnnennal
10 C 14944 SPRING - brake pedal «eeeuescnecnceesnane. R, .1
USED ON MODELS PRIOR TQ 5/N 9629606 11 132- 321 PIN - cotter 3/32" x1" v v v e v nuan S rtessssnan crerneas .1
‘ 12 C 13863 ABRM - DraKe c e o v v st vesvsnneanacsanasas baeeae eeal
13 C 13866 SHAF T - BrakKes « « v v v s v vt vesransonnenssncnanosnes .1
L 14 138- 96 PIN - spirol 3/16" X 1" o v vt v r v e nnenonnnas . |
15, C 14187 BAND -~ brake « e v veveareees creresenasrrena P
16 C 13526 PIN - Clevi® 1 i ieueierteeenenenenonanasaens tee s eead
17 132- 310 PIN - cotter 1/8" X 1 e e it et nasannnnansennsecnnnen 3
18 C 16305 LEVER - brake lock (used S/N 9641001 and after) ... ... ve.. 1
18 C 15832 PEDAL - brake (used 9641001 and after). v v v v v v e v s s s aonse .1
20 195~ 104 WASHER - 7/16" Z, P, e s v e e v e u - “rrae s e s et aaa s 1
21 213- 4 CLEVIS - 3/8". v eeeenn. . T |
22 141- 4 PIN-clev1s......................'...... ....... .1
23 'C 14942 LEVER - brake lock (used prior to-SAN 9641001) o v v v v o v v S |
FRONT AND REAR WHEELS
REF, PART NO, DESCRIPTION 220 & 222 442
1 C 24435 WHEEL-rear, 5holt « « v v s v e e vnersncananaa 2
2 C 10314 BOLT -rearwheels s v e s o veasnssnnscaans 10
3 C 24433 WHEEL - front o v ot v vevonsansosonnannes . 2
4 219- 403 FITTING - TUD6 & v e v v e v snsanseraaas P S «ee2
& 5 c 12110 BEARING - front wheel (Inier) . s v s v v s neeoeea 2.a.na “aaaal
] C 12112 BEARING ~ front wheel (Outer) . v v v e o v v v s s v o« . .2
7 C 12370 CAP - plastic, front wheel. . . v eannnus hesae 2 iiieeann 2
8 A 70185 CAP - hub rear wheel (optional) ..o . 0vuanss -2
] C 24438 WHEEL ~rear,6bolt........... i eassrcsercnerens .2
10 A 30064 BOLT - rear wheel. . . . .. i aaana T, 12
11 A 70062 CAP - hupb front wheel (optional}. .. .. cerissseliiarnena . 2

Printed in U.S.A. April 1980




38

CASE 220,222 AND 442 COMPACT TRACTORS

EF, PART NO,
14524
14289
14526
12280
14525
14530
10482
14528

113- 206

10 192- 21

11 126- 119

12 113- 219

13 129- 103

14  129- 601

=g R R R N R !
oo

f

1 C 13360
2 192- 23
3 113- 424

Printed in U,S,A.

IMPLEMENT LIFT

DESCRIPTION REQ'D

LEVER - implement 1ift = -+ - - - MR SR I 1
- PAD - lift IEVEI- ---------------- L T T R - 1
ROD - ].ift lever ....... * = &« mow =8 s oo L L T T T 1
ROD - depth adjugt + =+« v+ s v eo e s, vh e e st e e 1
BUTTON - thumb:® « « « = =« + s « « S e b st e R I
WASHER-springsupport----'---"---~----. ..... e e e e 1
SPRING - Compression ................... Fa 4 o v 0 2 4 = = » 1
LEVER - pivot « « v o v o o o i it s i e s i s e e et S et e 1
BOLT..3)/8“x3/4"NChexZ_P'....., ........ sesesaaan
LOCKWASHER - 3/8" Z,P. SRICIICEICIPIR I T S S 3
KEY -« Woodruff « - -+ ¢ v s s v A A LI 1
BOLT - 3/8" x 2" NC heX Z.P.+ s v v v ¢ v o IR “esq
NUT - 3/8"NC hex Z.B, == o soses.. e e ey
NUT - wing 3/8" Nylock, Z,P, - - - » » . e e e e e e e .1

L.

DRAWBAR AND TOW HITCH

DRAWBAR * « ==« - ..

L T T T T N T I |
LOCKWASHER - 172" A A I "4 e e s oaa 9
BOLT - 1/2" X 1" NC hex Z.P.sr e L L T I e 2

July 1976

39



REF. PART NO. - DESCRIPTION REQ'D
1 NSS CASE - transmission (use 24843, C24802) includes bearings = » » + + * - 1
2 C 12713 BEARING - flange «»« s e cannno. R LRy
- 3 cC | 16744 BEARING - sleeve * » - - - treer e R R -2
4 D, 31545 SEAL-axle-—------G; ......... D v+ .3
5 C ! 13241 BEARING - sleeve « + =+« ccvv v R I RERS |
6 C | 13385 " BEARING - sleeve + ¢+« + s+ macan.n LR rereaa]
7 221- 4 PLUG - filler and drain 1/2" <« s v s s e v e cn v R RS
8 C . 13266 SEAL - shiftrod - -~ -+ -« R I RIS |
9 C | 13211 . BEARING - roler, input shaft + +++ e s s - -veeun. R EERES
10 C 12723 CAP-shiftrod - - - =+« v aoaue R I I NS |
11 C 16699 SHAFT - axle, short R.H, (220 and 222) -+ + - -« - = - o o o . D {
12 C . 22638 SHAFT - axle, Short R.H, (442)a« s ev v v v v oo seer ]
13 € 18700 SHAFT - axle, long L.H, (220 and 222} -+ ---.-. R .1
14 C 22637 SHAFT - axle, long L.H, (442) - -« =+ = e v emnnn.. reere]
15 B 52144 RING - retdiner, 2x1e » « v o « e o v v v e e nnsomcen.. et a?
16 C 12554 SHAFT - transmlssmn input {220 & 222 also 442 prior to
S/N 9632452) « v s e s enen R L !
17 C 141989 RING - input shaft seal (220 & 222; also 442 prior to §/N 9632452) 1
18 T 36441 BEARING - thrust » «+ e v e v v e v aavs R R I IR -1
19 C 14656 RING - back up (220 & 222; also 442 prior to S/N 9632452} + « + = +1
20 C 13212 RACE - thrustbearing + +« s - - acreaneenn. I 2
21 C 12725 FORK - shift+« =« « » ¢ 0 s a e o evas Pt s e e e n .. se s eae]
22 C 14519 ROD -gear shift « =+« ¢ v v v v iiiate i, ve el
23 € 14168 RING - retaining <~ «--s- v, seaes D
24 C 14644 GEAR - cluster input (442 S/N 9632452 and after)s « « « « « e o« =+ =1
24 C 12553 - GEAR - cluster input (220 & 222; also 442 prior to §/N 9632452) <1
25 C 12551 GEAR - high 4l tooth »++ v v e e v s s v e e v as R I AP -1
26 C 12552 GEAR - I0W 55 t00th s = « =« s # e e v o s anmnnonsnennnennnn -1
29 C 16295 KIT - diff. case (includes Ref. 34 and 35)« o « « e s s s wnesenvns 1
C 24192 KIT - pinion and side gear s « e+« =« - == ». R 1
29 NSS GEAR ~ differential pinion- - -+« v v e v v R -
30 NSS GEAR - differential « « s oo v o v v eesaannan. ceeaaea 2
31T € 12559 WASHER - pinion thrust ++ e+ av e vaanon. s e aaaaa, 2
32 C 12560 PIN - differential ¢cross + s+« - S R 1
33 R 17820 PIN - differential’cross logks » » = - =+« =+ s .0 HRIIICI I 1
34 28 680 SCREW - 3/8" x 4-3/4" NC hex cap- - - - » R aeead
35 131- 1232 NUT - lock 3/8" NC hex + - -+« R S et e e 4
36 C 12718 WASHER - differential «« s« oo e, ser a2
39 C 14223 WASHER - SPACET * » = 2 s s v s e v 8 s v v 0 v mnm s aan <.+« UAR
38 C 12965 GEAR - brake idler - -« s v s e e v e e v ve e s inein s it ae IR |
39 C 14222 . RING - retainer, brake idler -------«----cv.n..., reeena]
40 ¢ 13281 BRAKE DRUM + =« + v 2 2 ¢ 6 o n s meemnncennnsn. c s 1
41  126- 128 KEY - Woodruff, brake idler « -« e v evavumneana. veeaea]
42 C, 13196 GASKET - transmission cover - - -+« - R ceee e 1
43 C 13197 COVER - transmission - « - = = + -« « « - e e s B 1
44 A 50096 BREATHER - transmission « - « « « s s« v o s s e s v v us L !
45 192- 19 LOCKWASHER - 1/4" ¢« v e e i i i i e i i i e n s O sece-a--8B
46 113- 1 BOLT—1/4"X1/2" NChex«---cvmerueians, rrrereeeee§
47  138- 2043 PIN - Spirol 1/4" X 11/16" e e oo v v vann et e e 1
48 C 14844 WASHER - Special, thrust .030" hardened- - « - - R UAR
49 C 14918 WASHER - special, shim 015"« = ¢ -+ s vt VAR

Printed in U.8.A.

CASE 220,222 AND 442 COMPACT TRACTORS

a1

TQANSMISSION AND FINAL DRIVE

-

April 1980
g

&




CASE 220,222 AND 442 COMPACT TRACTORS 43

REF. PART NO,
1 A 70109
1 C 15335
2 113- 207
2 114- 200
3 192- 21
4 166- 561
5 193- 31
6 W 5063-S
7 A 70111
7 C 15726
8 218- 5065
a 218- 5007
10 218- 5066
10 218- 5062
11 218- 50086
11 218- 5007
12 218- 5064
12 C 17238
13 218- 5008
14 C 1419
15 C 16101
16 C 11529
17~ C 11545
18 A 70100
19 173- 215
20 128- 504
21- 166- 24
22 193- 29

23 C 14247
23 C 15478
24 C 14248
24 C 19451
25 C 14249
256 C 15479
26 C 14180
26 C 14615
27 C 13047
27 C 13498
27 C 148655
28 C 14243
28 C 14244
28 C 15481
29 NSS

29 NSsg

30 C 14245
31 114~ 200

Printed in U.S.A.

HYDRAULIC SYSTEM

DESCRIPTION REQ'D
SUPPORT - pump mtg, {use with C14243 & C14244 pumps). » » » » «1
SUPPORT - pump mtg, (use with C15481 pump} « = « v = v v v v v |
BOLT - 3/8" x 1" NChex Z.P. » = s s o e s es s s asncnnnnens .. d
BOLT - 3/B" x1"NF hex Z.P. + + + » . . h e e e s s e e e 2
LOCKWASHER - 3/8" Z,P. s s s s s st ncanesan c et s e 6
BOLT - 7/16" x 1" NFferrycap Z.P. « t e v v v o e vt namnasans 2
LOCKWASHER - 716" internal tooth« + « v« v v .« fameen ceesa2
KEY - square 1"'4"){31‘4" A e e B e s b st e eae el
COUPLING - use with C14243 and C14244 pumipsS)s « « s v = s o s » 2 » 1
COUPLING - use with C15481 pump (repaxrs page 51) ........ .1
FITTING - hyd, 3/4"T x 7/8" "O" ring- « + =« + + & et e e aa e 1
O RING - 5/8" s s vt et aaaacainan e r s e s e e 2
FITTING - hyd. (for valves with 3/4" "O" ring motor ports . ... .3
FITTING - hyd. (for valves with 7/8" "O" ring motor ports . . » « . 3
0" RING - 1/2" {for 218-5066 fittings) - - - « - - » I
"0 RING - 5/8" (for 218-5062 fittings) - - + = - - - e el
FITTING - pump suction 3/4”" T x1-1,16""O" ring - - - . » see el
FITTING - pump suction (use with C15481 pump) « « + + e 2 v o ¢ o v 1
"0 RING - 3/4" (for 218-5064 fitting). « + o« oo e i it ia s 1
EXCHANGER - heat + v+ s e s e ot v v an e et el
RESERVOIR - heat 1+ v s s v e als o s o n s sea e |
CAP - reservoir withinsert ««-+-+..... S |
INSERT - reservoir CADIAD « ¢ + = + =2 e s e s c v nnesaas |
STRAP - reservolr mounting «  » » = v 2« o a v s v v o s v s el
SCREW - 1/4" X 1-1/4” NC I‘d. hd.. machine Z.P.O LN I I B A 2
NUT - 1/4" NC square Z,P, e ¢ s s v s s e v anu -
BOLT - 5/16" x 3/4" NC ferry cap » « » + o'e v v e e e v ceaened
LOCKWASHER - 5/16" internal tooth « v e s v v v v v o o crsane ot
TUBE - pump to reservoir {use with C14243 & C14244 pumps).. .1
TUBE - pump to reservoir (use with C15481 pump) . ...+ s ae =1l
TUBE - valve to exchanger (use with C14243 & C14244 pumps). . .1
TUBE - valve to exchanger {use with C15481 pump)-. . - . . . .. .. 1
TUBE - pump to valve {use with C14243 & C14244 pumps). ... .. 1
TUBE - pump to valve (use with C15481 pump) « « « + e v e e 0 s o« 1
MANIFOLD - 220 and 222 tractOrs + + s s e s 1 46 4 s 0 v s amevean 1
MANIFOLD - 442 (used prior to S/N 9632452) ... .. resean e

.1
MOTOR - hyd. 220 and 222 (repairs page 93}s « + s s v v v s s s s nn ol
MOTOR - hyd. 442 (used prior to S/N 9632452} repairs page 53 .. 1
MOTOR - hyd. 442 (used §/N 9641001 and after} - - . .. .. . .ol
PUMP - hyd. 442 (used prior to 8/N 9632452) repairs page 49] .1
PUMP - hyd. 220 & 222; alsc 442 S/N 9632452 to 9641001

(Repa1rspage49)---._--.......... .............. .1
PUMP - hyd, 220, 222 & 442 S/N 9641001 and after .
(Repairs page 51)- « - - - - - e r e e et esal

VALVE - control 220, 222; also 442 prior to S/N 9632452,
order C14172 valve and three of item 10 - 218-5062
(Repairs page 4Ms c a s = e v v v v s v s a |
VALVE - control 442 $/N 9362452 and after, order
C14613 valve and three of item 10 - 218-5062

(Repairs page 4T7) «cceeeervaaaanna e e e eral
HOSE = 3" = v enevresneeenenesnennssneenenenennns .. 1
BOLT - 3/8" xN.F. hex Z. P, v v v s v vt v e s o rsneaanssasss

, July 1976




REF. PART NO,

31
32
33
34
35
36

Printed in U,S.A.

C 14619
214~ 253
73- 528
192- 20
129- 102
218- 3062

218- 5066
218- 5007
218- 5008
166- 86
32190
27410
30095
14653
14654
218- 5107
218- 5007

QP e e

CASE 220,222 AND 442 COMPACT TRACTORS

45

HYDRAULIC SYSTEM

DESCRIPTION REQ'D
HOSE - 4" v e v vt it it it it et i et e e e el |
CLAMP - hose 1-1/4" vt e e i i i i v na o, P e e e e e 6
SCREW - 5/16" x 1-3/4" NCflat head « » = v v v v 0 vt v v vwwnnn, 3
LOCKWASHER - 5/16" + e o e e s n v o f e et e e e e 3
NUT - Wl&'NC}wx .............. St h e s e s maaaae . 3
FITTING ~ hyd. 5/8" T x7,8" "O" ring (use with C14243 &

C14244 pump) -+ + ¢« = 2 - & C e e e e e e e 1
FITTING ~ hyd, 5/8" T x 3;4" "0 ring {use with C15481 pump)- + 1
"O" RING - 5/8" (for 218-5062 fittingd « « « o+« . .. e «1
"0 RING - 172" (for 218-5066 fitting) « + = o« @ v s v v v au.. + 1
SCREW - 1,/2" x1-1;8"NC 12 point + + + « « - - . Ch e 4
SEAL - hyd. motor o transmission case « « « » « « T e eonl
"0 RING - manifold to hydraulic motor «« =+« « . e e s 2
SEAL - hydraulic motor to tranSniiSs10n CASE « » s s v e v v a v 1
‘TUBE - short valve to upper motor port + e e« v v v e v e veenans. i
TUBE - long valve to lower motor port » « s e v v v s oo v v nue.us 3
FITTING - elbow 90° (includes O ring) + + » =+ + o & e . 2
O RING - 5/8 "« v v v ess cr e e e e e Cee e 2

July 1976




CASE 220,222 AND 442 COMPACT TRACTORS a7

SPEED CONTROL

REF. PART NO, DESCRIPTION REQ'D
1 C 14278 LEVER - speed control {used on models prior to § N 9641001) » - 1
2 C 16297 ROD - Speecl control .............................. 1
3 C 12093 BUSHING - fhp Iock » v+ v m s s e e e e e s s s e e s 1
4 A 37247 KNOB - speed contral =« - @@ mmmmrm v I
5 C 12127 BUSHING - nylon ................................. 1
6 C 12168 JOINT - ball- -+ - - R E e e e e e e e e e s e e 1
i 192- 20 LOCKWASHER - 5 16" Z, B, * ¢ » - v vt v v et v e i e i e 0 1
8 129- 102 NUT -5 16" NC hex Z.P, - =t n v srm s mmmmesm e e 1
] C 11942 SPRING - COmMPressian: « - -« - -+ r s O 1
10 C 15633 LEVER - speed control (used on models S N 9641001 and afterd- -}
1] 195_ 533 W:ASHER - 1 2" L T T T Y 1

HYDRAULIC CONTROL VALVE -

\
kA

C 14172 VALVE - control (220 and 222: also 442 prior to S N 9632452)- - + 1
C 14612 VALVE - control (442; 5,'N 9632452 and after) » - -« <« - -+ 1
i C 13512 PLUG -~ adjusting '+ ¢+ e s oo one i 1
2 16905 SEAL - 7O ring - ' *» "t v 1
3 C 13515 SPRING - relaef * 0 v ot r v r v n v s et e e e i e e 1
4 211 10 BALL - steel 11,327 <+« r o v e v e e I 1
5] C 13510 SEAT - ball » * v s v v v s s o s v vt e atm it vt 1
6 A 27891 SEAL - "O" o s R I I IC IR 1
\ 7 NSS SPOOL (Order C14172 or C14613 valve) « v s v o v v v v v v vs 1
! 8 C 13514 SEAL - quad Tilg =+ # @ * s s v e oo o i e 2
9 C 13513 RING - FElalfler * » ¢ v o0 s v s o v vt m o mee e eeaaen e een 2
10 NSS BODY -~ valve (Order C14172 or C14813 valve)s « - v - - -~ - - 1
11 291- 12 PLUG « 1 4" NPT *» = ¢t s m s st n vt onvnmennnnna. 1

Printed in U,S,A, L?uly 1976




‘ CASE 220,222 AND 442 COMPACT TRACTORS 49
& %
HYDRAULIC PUMP
IREF. PART NO, DESCRIPTION REQ'D
1 C 14244 PUMP - hydraulic (220 and 222; also 442 S'N 9832452 ta 9641001) 1
p 1 C 14243 PUMP - hydraulic {442 prior to S. N 9632452} « v+« v« v v o0 u . 1
2 13- 852 BOLT - 3,8" x 3-1 4" NC hex head (C14243 pump) » + - - - - - 4
2 13- 650 BOLT - 3 8" x 3-1. 8" NC hex {C14244 pump) -+« = =+ + -« « - - 1
ki 0g._ 6 WASHER - specials s v s v e et e 3
4 C 11644 COVER - rear, pump hody ++ »«« R 1
5 C 14923 SEAL - pump caver = -+« + « -+ . R 2
£ A 39586 BEARING - pump gear « <« « o o v v v v i v v oL, 4
7 C 11642 GEAR - pump drive (For C14244 pump on Models
220 and 222) r e e e e e e e e e e e 1
7 A 72005 GEAR - pump drive (For €14243 pump on Mudel 4420 - -+ =« « 1
8 C 11643 GEAR - pump driven (For C14244 pump on Models 220
and 222} .................................. 1
8 A 72004 GEAR - pump driven {For C14243 pump on Model 442)« - -« - - - 1
G 126_ 12 KEY - WOOerlff #6 ........... R R T S 1
10 N3S BODY - pump (Order C14243 ar C14244) * + = = =« =+« o« o v ot 1
1 A 72001 GASKET - brass, front cover ***® = s momrrvn oo, 1
12 A 72002 SPACER - pasket, front cover === - s sv e 1
13 A 72007 COVER - front pump body "= =" s v et 1
14 A 50421 SEAL - pump shaft « = @@« s v i
PUMP DRIVE COUPLING
18 A 70111 COUPLING - pump drive. {use with C14243 ar C14244 pumps)s - - 1
1y 83- 55 SCREW - 5/16" x5 16 NC socket head Sets o v v v v v v e oo 2
20 NSH HUB - hall, 5 8" diameter bore {Order AT0111) »~ » ==« v o« 1
21 _‘,ﬁ\ 70112 SPIDER - COU.pllng .............................. 1
22 NSS HUB - half, 1" diameter bore (Order ATOLIL): =+ = =« « =« v s - 1
Prianted in U.S.A, July, 1978

.




CASE 220,222 AND 442 COMPACT TRACTORS 51

HYDRAULIC PUMP

&

-REF, PART NO. DESCRIPTION REQ'D
1 C 15481 PUMP - hydraulic (used S/N 9641001 and after)e « « s s s o v s e v v s 1
2 F 53109 PIN - doWeEls ¢ & ¢ « o st et s v s a s e cnnsonmnnsncnsrecss 2
3 C 15730 COVER - I'@ares + o s 5 ¢ 0 ¢ s v s s s sstaaonnmancncossnaas -1
4 C 15731 GEAR ASSEMBLY - Ariven » » s s o s s s s s s s s v s nsaas sael
5 C 15732 YO RING » # ¢ ¢ v o oo o v s s 58 68 o ctansennnnccassaed 2
6 C 15733 BODY = DUINP * =+ s s s e a s s somncnernses e mah s e enae 1
T ' C 15734 COVER -~ fTont v ¢+ o o s s s a e vt s ot mserssatnnnesanses 1
8 C 15735 SEAL - rolary. s e s e s et s vttt i s s st st st s et 1
9 C 1B384 GEAR ASSEMBLY - drive-+-¢-vcceeenn. R I A A 1
10 C 15737 PLATE = WEHAT o ¢ s s 6 6 6 ¢ 8 6 2 a assaereceesnnsescnnas 1
11 C 15738 SHIEID = heate » ¢ v s v s s s s s aassnmcacenennsnsns eeraal
12 C 15739 GASKET: 2 ¢ ¢ « s s v v s s sssnnsssnnonunascsncrennns 1
13 C 15740 . SEALs o o v v v v vennsnosssssasnaccnuaneenannnnsees 1
14 13- 540 - J =18 1 “hevranan 4
18  126- 11 KEY - 1/8"x5/8" " Woodruff - += e v v verseannnnns vevnel

PUMP DRIVE COUPLING
1 C 15726 . COUPLING ASSEMBLY - (use with C15481l pumpk + « e e s v v 2 v o s 1
2 NS3 HUB - half 1/2" diameter hOTE: v « s v s s s s v avannman weaoal
“ 3 NSS HUB - half 1" diameter DOI'e « « = » « s 2 v s o s s a s o nennnans 1
4 A 70112 SPIDER « ¢ = = v 4 o st anemnossnssssasseescnoanennnse 1
5° 83- 55 SCREW - 5/16" x 5/16" NC socket head S&f ¢ v o v s o s 0o s v 2

Printed in U.8.A. April 1980




¢

CASE 220,222 AND 442 COMPACT TRACTORS 53

;

f
[
" HYDRAULIC DRIVE MOTOR
REF, PART NO. DESCRIPTION REQ'D
1 C 13047 MOTOR - hydraulic drive (220 and 222) « « » v ¢+« s e v 0 s v a s e
1 C 13498 MOTOR - hydraulic drive (442 prior to .S/N 9632452) ......... 1
2 C 14816 PLATE - mountlng ...... PR .v. “hr e e o e . 4 n 4 oaae s |
3 166- 524 SCREW - cap, ferry 5/16" x T/8" NF . ... ...... e 11
4 ° NSS WASHER - back up (See Ref. 24) .. ......... b e a ]
5 NSS QUAD RING - mounting plate{{See Ref, 24). - . . . . SR |
Bl 6 NSS "0 RING - mounting plate (Ske Ref,'24) + + « . v . .. Seate
i 7 C 148117 WASHER - thrust (See Ref. 24) « v e v vt v v v n e e v T
j 8 C 14818 SHAFT AND HOUSING ASSEMBLY -+ . - . I e 1
| -9 A 72034 PLUG - housing « « ¢« s+ v aev e v s o Be v s m ot memenaaen . 1
P 10 NSS "O" RING - housSing pIug « «« oo v vt et mvnnnasns e 1.
| 11 C 14819 COUPLING - drive for C13047 motor « « « « = ¢« «an v v s mun- 1
| 11 C 14820 COUPLING - drive for C13498 motor - « » « s+ s v o v e v v o -1
| 12 C 13962 SPACER - coupling =« + v e v v v v v vt Peee e e 1
I 13 NSs "O'" RING - housing to spacer plate (See Ref, 24) --------- 1
! 14 C 14784 PLATE - Spacer - - « « - » « - e i
13 NS8 "0 RING - spacer plate to geroler (See Ref, 24) -« v oo ot 2.
16 A 27410 . "O" RING - housing . ... ..... b e P et m e e 2
17 138- 134 PIN - roll 1,74 x 1"« s i e e e e e e i i it s R I 4
18 166- 535 SCREW - cap, end 5/16" x 2-1/8"NF .+ v« v e, e 7
18  186- 536 SCREW - cap, end 5/16" x 2-7/8" NF + + v v v v vvern.. cee T
19 C 14783 CAP - end « o v vevnnrnnnn e R 1
20 C 14301 WASHER - end Cap » ¢ » v v e e e e s e m vt ternsancannana, 7
N C 14822 KIT - geroler {For C13047 motor) (220 and 222) « + + v =~ =« == « . 1
| C 14823 KIT - geroler (For C13498 motor) {442)- + » ¢ v« s v n v v un v oun. 1
! 21 NGS HOUSING - roller EEIOLEL = « o o o o v v et e st n s s iae 1
! 22 .NSS GEROLER - ¢ + o v v v o vt an s atate e et e ee e, 1
: 23 NSS ROLLER « « + « v v v vttt e eee e e e et e e, 5
| 24 c 17811 KIT - "0 RING AND SEAL (Includes items 4, 5, 6, 7 v -
i 10,13,15,16 and 20) s =« s v v v e e v s e e -
[
|
/
& - - R
\ ‘?'

Printed in U,8,A, July 1976




@]

g G I S O X
2
72}
177]

Nl
= O

OO%OOOOOOO
@

N . e — — -
Pt et et
N ch b oo

o
]

CASE 220,222 AND 442 COMPACT TRACTORS

REF. PART NO,

14655
16516

14827
14837
14828
.14829
14830
14831
24731
24731
14834

14836
14838

19037

-SPACER -~ (order C19037 kit) ..

HYDRAULIC DRIVE MOTOR

) DESCRIPTION ' -
MOTOR - hydraulic (442 s/n 9632452 and after) ...

RING - retaining ..... et e

SEAL - o0il (order C18037T kit) -« cvv oo veunnn .
HOUSING ASSEMBLY e e e st easearn e
EFNDCAP s ettt venamasns " e 4t e
"O¥ RING - (order C19037Kit) e e v v e vm v v e anan..
SHAFT - coupling  + v sve e e P v e ennnnsunneon -
DRIVE IINK  + 4« v ¢ s c e nuuns st s et e e .
PLATE ~ WEAT = v vt o oo s nnvvocnncosenedennn s
ROTOR ASSEMBLY -+ vt eenneanas cra e s

KIT - madifold (also use 1tem 8 before molor code 86-75) + « ..
KIT - manifold (also use item 8 before motor code 86-75) ...

COMMUTATOR ANDRINGSET e s o vcenecenna .
RING - sealing (order C19037 Kit) « v v v v evesen
SLEEVE t it ottt e ot enntonnrosneanesnsnennn

BOLT - 3/8" X 4-3/8" NCheX eeerusunsaaan .-
WASHER - back up .010 s eevese..

KIT - "O" ring and seal +..... e s s e s et e e
RING-5ealif =« v evennsaaneas s s as s e s
SEAL -0il ..... Pes e s e e e e
SEAL - "O" riDZ e v v v v s e st onmmunnenane
RING - retaining ..... et e aeaaaa .
SPACER~-5seal «+:.-v... Gt e e m e e a e
WASHER - back up .010 C e s e s rea e s e entaan

SEAL - dirt (not used - throw away item) «««+v.

L

- e, — .

1 J_\




54 CASE 220,222 AND 442 COMPACT TRACTORS 55

A70202 STARTER-GENERATOR
(DELCO NO. 1101970

KEF. PART NO. DESCRIPTION . - REQ'D
1 R 15108 BOLT - through (Includes washer)- === <+ ==+« 2
2 A 72104 . FRAME ASSEMBLY - commutator end == ** * =« «-+scsras.. 1
3 R 15087 RING - bearing retainer= ==« == == -cevunnn oL, 1
4 A 25461 BEARING - commutator endball - =+« - orenv ... 1
/ 5 A 72039 HOLDER KIT - ground brush « » « « =« « = -« « oo vt L. R IE 1
I 6 A 72040 HOLDER KIT - insulated brush «+ =+ =+ » s cev o iiunn.., 1
I 7 A 73038 BRUSH ASSEMBLY =+« ** v st e eeoeennenna. e 2
I 8 R 15090 ARM - brush PresSure » » >« t = o v v v s m v vt m o e en et e e, 2
! 9 It 16161 SPRING - brusharm -+« « « - I e e e, 3
I % 10 A 73042 COIL ASSEMBLY - field R\H, * =« =+ e v v v, . 1
¢ | - 11 A 72048 STUD - armature terminal = « =+« =+ s s v v 2 v o v e 1
\ 12 R 16147 BUSHING - insulated, armature stud + « -+ + = co- . e 1
>, 13 A 41927 WASHER - armature stud = -+ -« =+« e v i ienie L. 2
G ~ 14 120- 18 NUT - termunal stud 12-24 hex «« « = = o oo v v vnueennnn.. 4
=2 15 192- 17 LOCKWASHER - terminal Stud #12« « « « =« s s o ev v, 4
S 16 R 16148 WASHER - mnsulated, fleld Stud -+« «« v v s v o nnnnuie L 1
% . p . §.~}’ “() - 17 A 72043 COIL ASSEMBLY - field LLHe « v v o v v v v oo i i e 1
\\’ 18 NSS STUD - field terminal (See Ref, A0) + e v e 1
’ 19 NSS BUSHING - insulated, field stud (Order A40708) « « v« v v eevn .. 1
20 A 25447 INSULATOR - field c0il «« + «» s - s« e e e e 2
21 A 407386 SHOE - pole, plain. « » v o - o o i v v L e e e e e e 1
22 A 40738 SHOE -.pole, notched » @« » v+ v v mvcu i 1
23 A 72041 ABRMATURE * * * « =« ¢ o o v v v vt a t m e et m b m ey e e e e 1
24 126- 111 KEY - Woodruff, armature -« -« -« oo vme i, 1
25 74 - 610 SCREW - pole s s v o v v v o L T T 2
26  NSS BODY - starter, generator (Order A70202)c =+« =« s v v e s oo 1
27 173- 237 SCREW-10—32x1/2“Rd.Hd.-------------‘---; ------ 3
28 192- 18 LOCKWASHER - 3/16" plated sz v v vrrroncseestunn... 3
29 A 44433 RETAINER ASSEMBLY - bear_mg\ -------------------- 1
30* NSS§ GASKET - bearing retainer (order A34438) ===« - oo 1
31 A 43356 BEARING - ball, drive end - - - - - S AR 1
32 A 72046 FRAME ASSEMBLY - drive end -+ + = ==+« e vueea ... 1
33 A 72047 « SPACER —pulley « ¢ v = o v e vt o o e e e e e et e st e e e, 1
34 C 14344 PULLEY - starter, generator drive » = =« =" = s s« nnsernan. 1
~ 35 192- 26 LOCKWASHER - 11/18" plated =+« » o v rmrennunennnn. .. 1
S 36 A 25546 NUT - armature shaft,’drive end « -« =« c«sooennennenn... 1
\] 37 A 43499 RETAINER - Greage * -« ¢ s v a s ntmotomnninenrsnnn., 1
38 NSS SEAL - felt {Order Ad4433) - -+ v oo v v v v v i 1
| 39 NSs SPACER - armature shaft, mnner +««+ =+ r v veinneean... i
| 40 A 40702 KIT - stud (Includes items 16, 18 and 19) - < = < ==+« v v vvonn .. 1
| *Bearing retainer gasket and felt seal not required when
' servicing with retamer assembly,
| Bearing retainer assembly services all starters.
| v :
| : .
I
I
/
Printed 1n U.S.A. July 1978
2 ‘13 .




56

CASE 220,222 AND 442 COMPACT TRACTORS

REF, PART NO.

1 C 14578
2 C 14564
8 C 14565
4 C 14566
5 NSS
6 C 14553
7 C 24221
8 A 170202
9  C 14537
10 C 14575
B 50213
11 C 22571
12 C 18197
13 ' Nss
14 C 12684
15 C 10549
16 € 24301
17 A 27251
18 V34433
19 KO 230722
20 KO 231281
21 KO 232535
22 C 12193
C 23839
23 C 17763
C 17808

Printed in. V.8, A,

ELECTRICAL SYSTEM

DESCRIPTION REQ'D
HARNESS - Wire + « = =« » « A T T P i
WIRE - Switch to Solenoid (Red 8™) « + -« v v v s v nnnnnnn... 1
WIRE - Battery to Solenoid (Black 10-1/2") « ... .. e eaas 1
WIRE - Battery to Ground (Black 12" « « c vt vt o vt v v e e v e 1
SWITCH - neutral start (use (21993, C21988, C21989) « « v = » « 4+ . .1
SOLENOID - 8tart « v v v v o vttt ittt it e v e e e e e e e e 1
REGULATOR - voltage 12 volt « - -+ . . ... e e s aaeaea 1
STARTER - generator 12 volt (Repairs page 55) « = « v v v v v v . 1
CONNECTOR - headlamip- « « « c = v v 6 v v v mmmmas e e 1
LAMP ASSEMBLY - generator indicator ««...... e 1
BULB - warning lamp, generator indicator {(white). + ... ... . 1
HEADLAMP ASSEMBLY - 12 volt (Repairs page 59) -« » + v v v« « 2
BATTERY - 12 VOLE = « v ¢ o 0 o v @ o vt e s e v mne s SIS |
SWITCH - ignition (Includes key) order C18007 Kit - « « « « . « - sl
) KEY - ignition +:+«+ ¢ o vuuun.. S e s e et e e e e feeal
CLAMP - battery hold down - - « + e =+ e e e von 1
SPARK PLUG - (Includes gasket) « -« oo vvn s cnua.. IR |
GASKET - sparkplug - - - - - - - v .. R e 1
CABLE - hightension: « - - -« -t oot i, 1
CONDENSER « » # v 6 0 0 st o v e mmmee e sae e aenn e 1
COIL - ignition 12 vOlt = « v v v s v e e vt e e i i e ) 1
COVER - breaker contact - « =+« e v v v v v usnn i ee e St
WIRE - regulator ground to solenoid (White 12") « « v o v v v v v nu . 1
KIT - ignition switch (Includes key and decal) « v v e v e v vaasaal
KEY-jgnition A L R R L I N A R AP R |
DECAL - ignition switech .. ....... T |
. ki
k3
;f--
April 1980

57




CASE 220,222 AND 442 COMPACT TRACTORS 59

ELECTRICAL SYSTEM HARDWARE

O N g

3y REF. PART NO. DESCRIPTION REQ'D
A5y 1 C 14060 NUT - back up 3/4" « v - e v e v e nan et ceeiaean
e 2 C 12883 NUT - escufcheon 3/4"....... e et et 1
. A\ \\\\\\\\\'—‘ 3 C 10836 ‘NUT - speed type "U" =+« -v-u-.- et N
\\ R 4 187- 131 SCREW - #10 x 3/4" Self Tapping Flat Head Z.P. +. ... .. . . .2
Y \ - 5 131- 629 NUT - speed type "U" ....... se e et a e 4
V3 \ \ \ v 6  187- 1047 SCREW - #8 x 1/2" Self Tapping Rd. Hd. Phillips « . ..o ..... .4
Sy \\ & C 22571  HEADLAMP ASSEMBLY . .- ..o.n..... e .2
' e (®) T 7  NSS RECEPTACLE - headlamp (Order C14302) . ....... cenaa1
TV 8 C 14305 BULB - headlamp - « -+« - . . feere e S 1
W _ 9 C 14304 GASKET - headlamp .+ -« ... e et caea2
> 10 C 22573 LENS ~headlamp « ++ e vvvceccnannn B |
11 113- 103 BOLT - 5/16" x 1" NChex Z.P. - + e« « = . . et e tee e .2
12 192- 20 LOCKWASHER - 5/16" Z.P. -« cx-.- et e 3
13 195- 520 WASHER ~ 5/16" plain Z,P. +« e v cvcensna. et aae e 1
' 14 129- 102 NUT - 5/16'" NC hex Z.P, - - - - - e e ere e aeaas 2
15 111- 202 BOLT.-- 5/18" x 3/4" NC Rd. Hd, Sq. NeCK + + « v v v i s e vvounn- 1
16 111- 108 BOLT - 1/4" x 3/4" NC Rd. Hd. Sq. Neck. ++ ... ... B 1
17 120~ 101 NUT - 1/4" NChex «--+ecooeeanannnnn B
18  187- 484 SCREW - #10 x 1/2" Self-Tapping hex Z.P. - v - v s u. ceseead
19 193- 70 LOCKWASHER - #10 external tooth » -« -« « Pt a e 2
20 129- 122 NUT - 5/16" NFhex ~-----srseecesn R 2
21 C 14599 BRACKET - starter generator adjust + « s« v oo av oo NI 1
22 129- 27 NUT —#10NF heX « v+« = s v 200 v anumnmnnnes P s e e D
23 192- 18 LOCKWASHER - #10 « ¢+ e s v avaecncannn et 2
24 169~ 131 SCREW - #8 x 5/16" NC fillister head « - - - - e aliaeaaa. 3
25 113- 1 BOLT - 1/4" x1/2" NChex Z.P, =« -« -+ -+.. c i ee e 2
26 192- 19 LOCKWASHER = 1/4" Z.P, - =« s« n o oo o a e et aemannn. 2
27 C 18788 SUPPORT - starter generator « ... - - e e e 1
28 13- 612 BOLT - 3/8" x3/4" NChex +++ ... Ce et i et ie e 2
29 192- 21 LOCKWASHER -~ 3/8". ¢ v e uu... ettt i e e .2
30 C 18999 SUPPORT - starter generator adjust- « « « « e v oot v v e e e an 1
31  113- 102 BOLT - 6/16" X 3/4" NC heX Z.P.e « o o v v o v mmeereannneass 1
32 193- 61 LOCKWASHER - 3/4" internal 00th e « « e v s v s e cuvannononsl

- BREAKER CONTACTS

) )

1 KO0A231533 LEAD - breaker tontact {Includes grommet). . ... . . oo oo 1
2 KO 220297 GROMMET - contact lead - « - = = v v s v v v e e 1
3 173-7 210 SCREW - #10x 3/8" Rd. H, Z, P. - . . - . .. berrrreraees 4
4 192- 18 LOCKWASHER - 3/16" Z.P. ««c.... e et e et 4
5 KO 232535 COVER - breaker contacf « « - v v v v v v a0 v T et et a e 1
6 KO 220174 GASKET - COVET = « vt m v m v meennnenensannns R |
7 187- 408 SCREW - #6 x 3/8" Self Tapping . - - - . s emesiasresenan 1
8  173- 224 SCREW - #8 x 1/4" NCRd, Hd, - - - - .. seanee e i1
9 193- 5 LOCKWASHER - #8 internaltooth « - - - .- vn i A |
10 C 24135 POINT SET - breaker contact « « « =« v o e s s s v as caee e SIS |
11 KO 220476 BRACKET - breaker contact - - = « = - ¢ & e e ot v s v s s nm s m e s nn ] 1
12 C 23870 ROD - breaker contact push « -« o v oo v o s aa ... I |
13 KO 275182 CLIP - wirg * """ *ttsemrrerorennces Seeare e aaas e

Printed in U.S. A,

April 1980




\ . CASE 220,222 AND 442 COMPACT TRACTORS 61

' DECALS AND TRANSFERS
C (USED PRIOR TO $/N 9641001
/® ®\ REF. PART NO. DESCRIPTION
- 14542 TRANSFER - PK220 -+ cvvvvmnrenre.
220 Performance King | 442 Performance Kin ; g 14543 TRANSFER - PK222 - - - - - e e e
®\ " - 3°  C 14544 TRANSFER - PK442 - -+ - == ---c-ttennmnniuennnnnnns
hydraulic drive 4 C 14540 TRANSFER - hydraulic drive - -« --«« - .
‘/® T 5 C 14087 DECAL - attachment drive « « - + =+« cxeen.
@\‘ ATTACHMENT DRIVE B 321- 18 DECAL - gasoline « -+ v =+« e s s v s e nane. .
e 7 C 14535 DECAL - hydraulic reservoir s = - -« .+« ..
Kin 8 C 14627 DECAL - power lift « -« = rsessoonseann.
?22 Performance King (5)—— | asoLine 9 C 14561 DECAL - shift range «««c«cn=nsssn--
10 C 12506 . DECAL - level indicator « - « =« -+« «
11 C 14562 DECAL -.instrument panel, small - »
12 C 14228 DECAL - instrument panel, large--- - .- - sl
TR () 13 C 14548 DECAL = 220 hood StTipe LuH. - « = « = » o oo v vvannnenns S
H 14 C 14549 DECAL - 220 hood stripe R.H. ¢« « « « « - -
HewEn . 15 C 14550 DECAL - 222 hood stripe L.H. ¢« e ¢ ¢ s oo o v v ae i aicn e e n
- [_arrachment et B . 16 C 14551 DECAL - 222*hood stripe RLH, « « « « « « « v u s -
B A e e E 17 C 14557 DECAL - 442 hood Stripe LuH, « « v o v v e avuennnn. R
RANGE WhEN GRERATING O INCLINGS 0 18 C 14558 DECAL - 442 hood stripe R.H. » -« - - .
c 19 € 14546 DECAL - stripe, rear hood - - = - - - -+ . ...
B
A L3

QaFf

LigTs
. *.GN

L

Printed in U.S.A, July, 1976




CASE 22_0, 222 AND 442 COMPACT TRACTORS 63

- DECALS
REF, PART NO, DESCRIPTION , REQ'D
P — _ 1" 321- 1571 DECAL = "CASE™ =+t rvn vttt 1
R 2 C 14087 DECAL - attachment drave * + @ === s m v e v v o e 1
[@asoLne 3 321- 18 DECAL - gasoline * « » =« =« st v m v v v v w0 N A 1
oNLY 4 C 14539 DECAL - hydraulic reservolr + « =« =« =« = v« « v e e 1
e 5 ¢ 14627 DECAL - power Lift» =+« « SRR LR el
o O 6 C 14561 DECAL - shift range + ¢ v o v o v o v oo oo, s 1
k 1 C 12508 DECAL - level indicators » »» s v v o v v i v v i + 1
8 C 14562 DECAL - instrumecent panel tsmald) -+ + ¢ M vee 1
' C 14228 DECAL - mstrument panel (arge) <« v e s v oo e va v 1
10 T 15690 DECAL - hood 220 R.E, +« + + + ¢+ A 1
11 C 15691  DECAL - hobd 220 hydruulic drive LH. = » - v v e s oo vn 1
12 € 19692 DECAL - hood 222 R, Hy =+ - vv v v v v v v v s i s e e ]
13 C 15633 DECAL - hood 222 hydraulic drive LH- « - v v v v e v v e v ]
; 14 C 15694 DECAL - huod 442 RVH. =+ v+ v oo e 1
R 15 ¢ 156495 DECAL - hood 442 hydraulic drive LH, » @ - - =« « o 0o i v o v 0 v 1
: 16 14946 DECAL - hood, rear stripg+ -« + -« v -« v v s o v i i 1
<
N
o . i
]
T f
!
|
| -
<
Printed in U.8.A. \ Juiy 1976




64

3l
L

W

[N AN
VL

N,
)
W
s

Y

i,
LN
//“‘ "\'o;-,“\‘

NUT - 1/2" NC hex

CASE 220,222 AND 442 COMPACT TRACTORS
D8 WHEEL WEIGHTS - MODEL 220. AND 222
REF. PART NO, DESCRIPTION REQ'D
1 NSS WEIGHT - whegl 12" (Order as Machinery Item) * ==+ * = -« 4
2. 111~ ~532 BOLT - 1/2" x 3-3/4'" Rd, Hd. Sq. Neck NC Z.D, =+« + ==t vvnn 8
3 192 23 LOCKWASHER - 1/2" Z,P, =" =+-+--ceeouueon... IRRRRT:
4 129~ 105 0 NUT c 1/2" N hoyw * * * = % = @ ¢ v cow o v oons . LI 8

128~ 105

NSS
111- 530
111- 531
92- 8
129- 105

ol oW ) b =

pemmma
PR L ke TN

Printed in U.5.A. -

WEIGHT - wheel 15" & 16" (Order as Machinery Item) - « «
BOLT - 1/2" x 2-1/2" Rd. Hd. Sq. Neck NC Z.D, -
BOLT - 1/2" x 2-3/4" Rd. Hd. Sq. Neck NC Z.b.

..........................

LOCKWASHER - 1/2" Z.P,
NUT ='1/2" NC hex = -+ «+---

-----

=

D10 WHEEL WEIGHTS - MODEL 442

.....
-----------

-----------

...........

‘ February 1870




" CASE 220,222 AND 442 COMPACT TRACTORS 87

MODEL F30 HYDRAULIC LIFT

o

_REF. PART NO., . DESCRIPTION ' REQ'D -

! C 14466 PANEL - valye mounting - = « v« « - s o v v v o v i v v i i na v n v w o, 1 "
2 « NS5 - CROSS SHAFT ASSEMBLY (ovder items 41, 42, 43, 44, 4:) 46 & 47) »
3. C 14489 LEVER - cylinder lift {used prior to §; N 9641001 ........... 1 .
4 132- 310 PIN - cotter 1, 8" 21" Z. P, 4 e vt v it i e e s e et e c et e e n 1.

5 C 14481 COLLAR - cross shaft (used prior to S; N 9641001) ....... PRR |

6 -+ 138- 96 PIN - roll 3, 187 X 1" + ¢ s e s et e e e e e e e e a s e PP |

7 C 14492 BRACKET-~ link adjust (used prior to S, N 9641001) - - + - . . . el

8 'C 12678 MGRIP - L0V « =+« v ot s e o n i me e te i et oo e e 1

9 C 13744 - PIN - clevis 1/2"- « - v oo ivenn e e e e e . S e e e n e 1

10. C 10898~ PIN - safety - - ¢ - v e e e e e e e e e s e e e e 1

11 187- 1036 SCREW - 1/4" x 1;2" NC hex self tapping -« -« -5« = oo oo 3 >
12 :C 14491 LINK - stop (used prior to, S, N 9641001} - = =~ =« -« - « - IR 1 ‘
13 129- 601 NUT - wing 3, 8" NC Nylock (used prior to S/N 8641001) - = - - - - - 1

14 113- ‘4 BOLT - ;4" x 1" NChex Z.P. . - v e ot o i i i e i e it i i e i e 3

15 1296- 101 NUT - 1;4" NC heX Z.P. ¢« v i e e e e e e e e i e i e i i v ee e e e et 3 .

16 192- 19 LOCKWASHER - 1,4 Z, P, & i it e i e e e e e e et ie e ee s .. 3

17 C - 15080 THOSE = 117 e i e e i e it e s et e e e e e a e e e 1

18 C 12675 HOSE - 20", . . ..... e e e n o ae e e A 1

1% 221- 412 ELBOW - street 1,4" NPTF. . . . . .ttt i i i it i it et e e e e 4

20 C 14629 HOSE - pressure « « « « v oo v vv v v mn o T e e e e e e e e 1

21 218- 5007 PO RING « v v e e e e e e e et e e e 1

22 € 14533 TUBE - cooler (used prior to 8, N 9641001). - v« v o v s e e 1

23 218- 1057 FITTING - 90° 5,8" T x 3, 8" NPTF. -« v v v v iaaans e e e e s 2

24 T 25683 RING ~ retaining + « - v v e v a v v ot e it et ee s e m e n e aan |

25b 141- 2 PIN - clevis 1,4 . o o o i i e e e i e s e e e e e e e e e e e 1

26 132- 5 PIN -cotter 1,16 x 1,2 o v i v i e e e et e e ae e s [ 2

27 C 14470 STUD - cylinder pivot. v « v o v o v v e o i i e e e i e s nn s ass 1 -

28 185- 541 WASHER - 5/8" plaim. - « -« « o v v v v v o v u s e e e e e e L.l 2

29 129- 107 ONUT - 5,8 NChex Z,P. v - v cv oo iv i v i i o h s e e e e e e e e, 1

30 ,113- 207 BOLT - 3,/8" xT7T/8"NChex --..... e e e e e e e e 2

31 92- 6 °  LOCKWASHER - 3/B": « ¢ o v ceeveanneenns e 2 .
32 25- 106 NUT - 3;8"NCHex -+« -+ n-.. B I e 2 .
33 A 30881 WASHER - SPACET = = = v s s e v s s s e e et et s UAR

3¢ 113- 219 @FBOLT-- 3,87 x 2" NC hex ZoPve e PV 1

35 192- .21 JGKWASHER - 38" Z P, « v v v veem e s eo e, 1

36 129- 103 . mwgas,S'NCtlesz--------: ------ R T 1

37 126- 119 YL Woodruff #11 « « - v o v o v e e e e e e 1 )
38 C 12876 - “CYLINDER - hydraulic {Repairs, See pAge 69)- « «+ v v v v v v o 0 v o ‘1

39 € 14153 VALVE - lift (Repairs, See page 69) « « v e v vt s v v vt v v v v ns 1 .

40- .+ 141- 56 PIN - clevis 1,2 o - v v o v e s o e e s e s e e e e e e e 4. e 1 -t
41 C 16099 CROSS SHAFT ASSEMBLY - {Used S, N 9641001 and after) « - « = « 1

42 C  1p971 " LINK: - stop (used S, N 9641001 and after)s o o « « a'v s v v v veaiv.l

43 C .16098 :~ BRAGKET - link adj, fused™S, N 9641001 and after) « « e+ o s xa- 1
_4“4 C 16047 WASHER - lift lever (used S; N 9641001 and after) « <« -« « « « « el .
45 C' 15970 ° LEVER.- cylinder adj. (used 3, N 9641001 and after) «« ... .. |

46, C 16095 COLLAR - cross shaft (used S;N 9641001 and after) o« e s v+ 0o’ 1°

47 1252 400 NUT - wing 1, 2" NC (used 5, N 9641001 and after}. o v o v v -« +. 1 .

48 ¢ 15449 - TUBE - cooler (used 5, N 9641001 -and after}. . « « + ¢« « - - e e 1 ‘

b ’ pl
Printed in U.5.A." ' “July 1976 )

- - -




A

- 68. ’ . - ‘ ) CASE 220,222 AND 442 COMPACT TRACTORS 69
MODEL F30 HYDRAULIC LIFT
(C12676 Lift Cylinder) . )
° s -
’ REF. PART NO. DESCRIPTION REQ'D
1 C 12880 ROD = CYHNAET + « + v s v v s vrnommnnnneneess e
©T . 2 ¢ 12883 HEAD - cylinder « « « « + s oo oo s e e et 1
. 3 -~ C 12884 HEAD - cylinder rod end - ** - *** -+ =c-wv. - R |
. ’ 4 C- 12885 TUBE - cylinder-yr « - =+« s s ecmmnsnnsonann RS |
' 5 C 12886 CLEVIS - r0d end + +% » v e v vevovoeonnnnonnnnn. e 1
. 6 A 27577 "OURING - 1-1/2" 0D « ¢ v oo neovosvrueaneennsdvnnnen, 3
7 A 27410 "O" RING - 3/4" QD ++=c=nn-n- f ettt e e 1
. '8 C 12903 WASHER - back up - «--=«-««- RN PO 2
o
- _ C-14153 DIRECTIONAL VALVE
1 NSS BODY AND SPOOL ASSEMBLY - =+ et v aeeennannn. R
2 C 13200 SPACER « s v e et mee ome e me e e e 1
3 € 1320 N - IS
4 195- 521 WASHER - plain 3/8" - =« v v s vt e it e e iiaaen s gos--1
T 5  195- 510 WASHER - plain 3/16% « v« « v« « - e, R
6 193- 524 .SCREW - Rd. Hd. slottedw/ext. lockwasher e
F10-32.X 3/8" « v v ev e s e e 1
7 C 18850 SPRING = TOMITR » « +  « v v = e v e e nmennesenssnaneeeass 1
' ) 8 A. 29197 SEAL - "O'" TiNg « + « « e e v e v eenas e e 2
9 211- g BALL - steel « ¢ vt v v v et ie e e st s e iaa s aena 1
’ ' 10 C 13203 SPRING - relief -+ -«-- - R I A Tea e 1
11 C 13207 SCREW - relief.adj. 7/16-20 X 5/8" + « e v v v evunnn RS |
3 12 C 13204 "GASKET -relief cap + + v s s e v e s st e nneannnenansnnnas 1
13 129- 531 CAP - 2COTN T/16" NF ¢ oo e e o av v et numenesonnneeenan 1
14 189- 146 SCREW - fillister head #8-32 x 3/B"NC Z.R. e e e e ns -eee-3
f . e
Printed in U.S.A. April 1980
L)




CASE 220,222 AND 442 COMPACT TRAGTORS
© MODEL ' F26 THREE POINT HITCH-MODEL 442

Printed in U.S,A,

a

71

Z FRAME, LIFT RODS AND ARMS

. ' REF. PART NO. DESCRIPTION =~ -  « - REQ'D

1 C 19740 HITCH’ PLATE ASSEMBLY . ..... e e e o1

2 219- 405 FITTING - Iube. . .. . . ottt s seennn. e 2

3 C 14722 NUT - Lt r0d . v o v v v ote ve e e s ns e e el

4 C 14724 ROD ASSEMBLY - R.H. Lift,~ ., ........ e heee e e 1

5 138~ 309 PIN'- roll 1/4" x4" . . . ... e ieennnn. e e 1

: 6 132- 91 PIN - cotfer 3/16"'x1"., . ..... et e e e e 6

7 195- 541 WASHER - plain 5/8" , ,........ e e 4

] C 14715 ARM - Lift | .. ... .. ... %...... C e e ciaa. 2

9 C 14991 CHAIN - stay 18 links. . ... .............. e 1

. .10 113- 118 BOLT ~ 5/16" x5/8" NC hex Z.P. . .......0u..... e 2
11 131- 178 NUT - lock 5/18" NC heX ... i e st e e eene e 2 -

’ 12 B 52118 PIN - klik ..... e et e e e e s ea e 2

.13 A 30338 PIN - Klik. . .... e e e e ea e, R .- 3

. 14 ¢ 14725 "ROD - lift LH. . ... ......... e n e e e e 1

1% C 14717 2 1 T R |

- ¢ 14712 LINK ASSEMBLY. .. ottt ie i eee e e nenn et e 1

16 C 14703 CENTER TUBE ASSEMBLY ....... C ettt e 1

17 C 14709 BALL END ASSEMBLY R.H. THREAD, ...... et e 1

. 18 C" 14710 BALL END ASSEMBLY LLH. THREAD . + v s v v v v 0 v u o« PR |

19 .. 138- 59 . - PIN-roll1/8" % 7/8" coiiiinin e -

20 € 18128 PIN - clevis 5/8" x 3" v v v v v v n s a1

CYLINDER AND DRQWBAR MOUNTING

1 C 19740 HITCH PLATE ASSEMBLY -« -« -+ R I I I 1

2 C  149%5 PIN - lower cylinder mounting « « « » » v e e v e s o0 e v SR |
3 C 14978 . PIN - upper’cylinder mounting « » « » + + +& s« o - . rere e 1°

4 131,_ ]_78 PIN r cotter 1/’8” x 1” ........... .. - PR R 3

5 113- 417 BOLT - 1/2"x1-1/4" NC hex Z.P.s» s s rsnrrsoecnnennnn 2

s

r
’?'{ -

April 1980 -




MODEL F26 . THREE POINT HITCH AND MODEL

CASE 220,222 AND 442 COMPACT TRACTORS

73

F27 HITCH_ ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS
Q/. L " 'REF. PART NoO. DESCRIPTION . REQ'D
‘ . 1 221- 1130 NIPPLE - 1/4" X 7/8" NPT cve o0 v o e e cmnunadennas yroeeel
/@:\;‘ ' 2 221- 1422 TEE = 1/4° NPT + ¢ o s v ot o v vvnmneannseatnannn Teeeeal
. 3 218- 455~ FITTING - hydraulic 1/2" T x 1/4” NPT = e emevnmenans A
. 4 C 14979 HOSE - RydranliC: « -« c s @t v s st et em s asvacennnn | ’
- . B 221- 1375 - ELBOW = 80° X 1/4" NPT « c v vt v et et mnesorenneensnns .1
6 221- 1139 NIPPLE - 1/4" X 3" NPT « v v vun.. fee e e el
7 C 14700 ' CYLINDER ASSEMBLY. . ........ e e e 1
: .8 C 14970 © BEAL - WiPEL v v v v v e et st e e 1
] 9 C 14698 BODY - ¢cylinder « « v o « e s v o 2 v v o e n e e e 1
\ A0 C 14695 ROD AND PISTON ASSEMBLY ........ e cel
. - . N 11 C 14699 RING -back Up e~ v v e soean. e e g e e 2
|\ - 12- A: 30971 YO RING 2 v v veemmemnnns R e ...
t\gyj . 13 C 14692 END CAP - cylinder- - - « -« « « 3 .. R LTI I 1
/@ i4 C 15123 KIT - "O" ring and seal (Consists of items 8, 11 & 12) - SIEIRICE |
f—\\..—.,‘/'® T ) .
— ‘/® ) . '
O W i ’ _ A # , e =
-MODEL F27 HITCH ADAPTER .7 )
: ' 1 C 14872° BRACKET - hitch adapter + = >+ v v v e ci i il fesl
. 2 C 14568 B B § o = B sreeal
) 3 113- 425 BOLT - 12" x 3" NC hex ZoPoe s e .4
_— ) o ,
. . . )
] 3

Printed in U.S.A. February 1970




CASE 220,222 AND 442 COMPACTNTRACTORS 75
MODEL F22 AND F 24 SLEEVE HITCH

REF. PART NO, : ' DESCRIPTION REQ'D
1 C 14867 HITCH FRAME ASSEMBLY (442) - - v v v v et e e ivne s s nnen. 1
2 C 14457 ARM - . - ettt it sttt e cnea et 1
3 195- 541 WASHER - plain 21/32". . ... .v... et eenaa seeee2
4 C 10898 PIN-safety .,........... fh et et e Cheesaa.a2
5 C 14459 BRACKET ~ hitchmounting R.H.. . .. .ottty i s ee e 1
) 5 C 14460 BRACKET - hitthmounting L.H.. .. .. 0t eue s oo snn e 1
: 6 113- 412 ° BOLT - 1/2" x1-3/4" NC heX Z.P. ., s v v s o e e eeeeemn oo 4
7 192- 23 LOCKWASHER - 1/2" Z. P. . . . i ine v un .. e eaeeaaa 6
8 NSS- PLATE - lift lever (use C25382). .. ...... et e s eacaenaas 1
9 113- 417 BOLT - 1/2" X 1-1/4" NC hex Z.P. . . . . v e s s tme e e 2
10 129- 105 NUT - 1/2"NCheX Z. P\ . vt i e s e eeeeees e 4
11  195- 545 WASHER - plain 3/4" Z.P., ., . ....... e e e eeee e e 2
12 132- 306 PIN - cotter 3/168" X 1-3/4" . .. ittt e ee oo e e eeennn, 2
13 113- 421 BOLT - 1/2" X 2" NC hex Z.P. . .t v s vttt et eseeennnnon .2
14 C 14568 PIN—drawbar................................,..1
15 C 14866 HITCH FRAME ASSEMBLY (220 and 222} 2 v v v v v v v v e v s en s 1
.&‘

Printed in U.35,A. . April 1980




CASE 220,222 AND 442 COMPACT TRACTORS
SHAFT DRIVE PTO AND MODEL
COUNTERWEIGHT BRACKET KITS

MODEL F11
FI8 FRONT

REF. PART NO.

1 C 14646

2 C 14647

3 111- 362

4 192- - 21

5 129- 103

6 C 12692

7 C 10898

8 C 14363

9 113- 424

10 192- 23

* 11 € 14118

12 - ¢ 14113

13 € 14348

14  C 14504
15, G,...14505 -

16" "111- 362

17 111- 340

18 113- 111

19 131- 178

20 C 14351

21 C 14596

22 C " 14353

F18 FRONT .COUNTERWEIGHT BRACKET KITS

1 C
2 C
3 111-
4 192-
3] 129-
6 C
i 113-
8 192~
9 129-
10 113-
11 195-
12 192~
13 129-
14 C
15 C
T Printed in

’

14646
14647
362
21
103
14687
607
25
107
423
533
23
105
12692
10898

U.5.A.

-

_ DESCRIPTION REQ'D
BRACKET - mounting R.H, = =« v vt v e vt i st ii i v v nnnan., . 1
BRACKET - mounting L.H, ¢+« e - o r e arannnnenusnnna. 1
BOLT - 3/8" x 1" NC Rd. Hd. Square Neck«» -+« -« = eeeiayg
LOCKWASHER ~ 3/8" 7« = = « 0 v e ot v a vt cmm e e mmsasnnan. 10
NUT - 38" NCneX Z.P. - ¢+ ccnnvannnnnnan R 10
PIN - clevig 5, 8"s e n v v v o v et i i i i re 2
PIN - Safety ------------- S e h s e e e s e Y 2
SPACER - mounting bracket =« « e v« v s s oo nawa s v e e e 1
BOLT - 1/2" x 2" NC hex Z. P v« o vt et v e O 2
LOCKWASHER ~ 1,27 Z. P, « c 4 e st e st nmnnenne e e erean a
BELT - PTO ALIVE: « « ¢ @ v o et v v sememeemnnn e meen
PULLEY - PTOv vt e e e .. e e e e 1
PLATE - bearing mounting - .. ... st resaaaa Pe s e s 2
FLANGETTE «+.vunnann... e ceeenn..d

. BEARING - pulley « o i v vttt i it e r et en e crraena 2
BOLT - 3/8" x 1¥ NC Rd. Hd, Square Neck Z.P. « v v snnceee..4
BOLT - 3/8" x 3,4 NC Rd. Hd. Square Neck Z.P.+ e s v v « » - . .. 2
BOLT - 5;16" x 2-1;/2" NC hex Z.P. « = v = = v . - Pt e “-eal
NUT - 10cK 5, 16" NC hex B P « o v v e v e e e mee e e meeenenn 1
NUT - bell tenSIOm - - v v s vt t e et e s e e meeenennnmens 1
SCREW - belt tension adj. « « = < @ v st v v v e v nvveunnenas sl
LOCK - belt tension - « v v vt v v cm v e v e e ene e e e vl

LY

BRACKET - mounting R.H, - =+ reennenrennn. I I |
BRACKET - mounting LLH, ++ -+« v vuno.. L N I 1
BOLT - 3;8" x 1" NC Rd, Hd. Square Neck- -« cseevassve-nayg
LOCKWASHER - 3/8"' Z.P. =+ vrsoseaanncs ERE R R
NUT-SJ{S"NChexZ_P_ ................ D R . |
BRACKET - welght SUppOrt - - ¢ c o o o v m e v e ittt et temnnn 2
BOLT - 5,8 " x1-1,2" NC hex Z.P.- - =« « « « . et 4
LOCKWASHER - 5,8 Z,P, = v v e e it v i e iinaan. e e d
NUT - 5/8" NC hex Z.P, v « - -t e e e v n v mtnnennn Ca et aa. 4
BOLT - 1,2" X 7" NCheX Z.P.s o v v v vm e mmnemnnn R 2
WASHER - plain 17,32 Z.P 2
LOCKWASHER - 1,2" 7.P. ) 2
NUT ~1,/2"NChex Z.P. . . ... ...... P
PIN - clevis /8" Z2.P, oo v s oo m e e 2
PIN - safety. . - o i i et e e e e e e eee e 2

February 1970

77

’ T



- M Ll -
NUMERICAL INDEX 5 NUI):'IER_ICAL INDEX )
':'_‘i,._ : i . W
PART PAGE REF. PART PAGE- REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO., NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. © NO. NO. NO. NO. NO,
i 16905 A7 2 A 72005 49 7 C 12187° b 3 c 13373 31 9 C 14250 31 1 c 14546 61 19
40035 9 20 A 72007 49 13 o 12193 67 2 c 13385 4 6 C 14258 31 19 C 14545 63 16
40035 11 20 A 72034 53 9 ¢ 12224 21 2 c 13411 17 17 c 14268 37 "1 C 14548 81 13
40035 13 28 A 72038 55 7 C 12280 39 4 C 13498 43 27 c 14278 a7 . . 14549 61 14
40035 15 28 A 72039 55 5 c 12370 37 7 C 13498 53 1 C 14283 27 10 - c 14550 61 15
49485 21 24 A 72040 55 -6 c 12506 61 10 C 13510 47 5 C 14288 27 9 c 14551 81 16
A 10326 21 22 A 72041 55 23 C - 12506 63 7 c 13512 47 1 c 14290 27 11 c 14553 57 6
A 11538 37 5 A 72042 55 10 c 12551 M 25 c 13513 47 9 c 14292 27 7 c 14557 &1 17
A 25447 55 20 A 72043 B ° 17 c 12552 41 26 £ 13514 47. 8 G 14234 27 8 C 14558 51 g
A 25461 55 4 A 72046 55 32 c 12553 41 24 c 13515 47 3, C 14237 27 5" C 14561 61 9
A 25546 55 36 A 72047 55 33 c 12554 41 16 C 13526 37 18 c 14301 53 20+ c 14561 83 6
A 27001 9 23 A 72048 55 ! c 12589 4 31 c 13605 33 5 . C 14304 59 9 C 14562 81 1
A 27001 1 23 A 72073 17 1 C 12560 3 32 c 13605 33 16 C 14305 59 .8 c 14562 63 8
A 27251 57 17 T A 72073. 19 C 12603 17 22 C 13716 33 6 'V ¢ 14317 33 2 c 14564 57 2
A 27365 13 3977 A - 72077 19 3 c 12604 37 2 c 13744 67 | 9 C 14318 33 3 c 14565 .57 3
A 27365 15 39" A 72092 19 2 o 12612 37 8 » 13848 21 1 C 14376 29 3 c 14566 57 4
A 27410 45 40 A .- 72008 19 6 C 12675 67 18 C 13863 «37 12 c 14332 33 18 C. 14568 73 2
A 27410 53 18 A 72099 ‘19 5 C 12676 67 38 C 13866 37 13 c 14333 .33 17 e 14568 75 14
A 27410 69 - 7 A 72103 19 o1 c 87 8 C 13962 53 12 c 14334 33 12 c 14575 57 10
A - 27577 89 ' 6 A 72104 55 2 c . 59 2 C 14060 59 * 1 C 14341 29 2 c 14578 §7 1
A 27891 47 6 B 50213 57 C 57 14 C 14067 61 5 c 14343 35 18 c 14589 29 13
A 29197 69 8 B 52118 71 12 ol 77 & C 14067 63 \i\ C 14344 55 aa [.C- 14590 29 13’
A 30064 37 10 B 52144 41 15 C 77 14 c. 14113 77 12 c 14348 77 13 c 14598 77 2
A, 30095 45 41 B 59393 13 48 c.. _ 12713 a1 2 C 14116 77 1 C 14351 77 20 c’ 14508 29 21
A 30338 71 13 B . 53393 15 48 c 12718 41 36 c 14126 31 3 Ce 14353 77 2 C 14599 - B8 21
A 3bss1 33 10 o 10312 17 16 c 12723 41 10 C 14127 3 '3 C 14363 77 8 C 14613 47 )
A 30881 a3 11 C 10312 23 6 c 12725 41 2 c 14128 32 2 C 14383 13 26 c 14615 43 26
A 30881 35 14 C 10314 87 2 c 12880 69 1 C 14131 33 3- C 14399 15 26 o 14619 45 K
A 30881 67 33 c 10372 5?@ 2 C 12883 69 2 c 14153 67 39 . 14457 75 2 C 14627 61 - °8
A 30971 -73 12 C 10482 39 7 C - -12884 69 3 ¢ 14168 41 2B 4 cC 14459 75 5 C. 14627 . 63 . 5
A 31220 35 13 cC 10487 23 1 C 12885 - 69 4 c - 14172 47 C 14460 75 5 (o 14629 57 20
A 32190 45 39 c . 10549 57 15 c 12886 69 5§ C 14180 43 26 e 14466 67 1 C 14644 4 24
A 35956 49 ] C 10657 17 14 C 12903 69 8 C 14186 37 4 | ¢ 14470 67 77 . C 14645, .31 24
A 37247 47 4 C 10678 17 3 c 12965 41 3 C 14187 37 15 o 14481 87 5 c 14646 77 1
A 40702 B5 40 C 10836 59 3 C 12975 33 9 € . 1419 - 35 4 c 14489 67 3 c 14647 ° g7 2.
; A 40736 55 21 C 10898 57 10 c . 12978 $33 10 C 14188 43 14 C 14491 67. 12 c 14653. a5 42
A 40738 55 22 c 10893 75 4 c 13047 43 27 C 14199 41 . 17 C 14492 67 7 c 14654 45 43
_‘ A% 41927 55 13 c 10898 77 7 C 13047 . B3 1 C 114200 B . 6 C 14500 29 10 C 14655 43 27
A 43356 55 31 c 40898 . 77 15 -] C 13077 27 12 ¢ i42m 35 7 c 14504 . 77 14 C 14655 53B
i A 43499 55 37 c 11529 17 18 C 13106 33 7 C 14209 29 5 c 14505 77 15 C 14656 41 18
| A 44433 55 29 c 11529 43 16 C 13106 33 .8 C 14210 79 5 c 14506 2 4 c 14687 77 6
| A 50096 41 44 C 11645 17 19 C 13196 41 2 C. 14213 29 4 c 14513 31 2 c 14680 23 . 5
A 50421 49 14 C 11545 43 17 C 13197 41 43 C 14222 43 39 c 14517 31 21 .Cc 14692 73 13
| A 62079 17 15° C 11635 31 8 C 13200 69 2 C 14223 1 37 C 14519 41 29 c 14655 73 10
i A—\\ 70058 35 2 c * 1642 48 7 c 13201 69 3 ¢ 14224 ~23 k] o 14524 39 1 c 14698 73 9
| A 70062 37 11 c 11643 49 =g ' C 13203 69 0 C 14228 61 A2 c 14525 39 5 C 14699 73 1
A 70090 5 5 c T 11644 49 4 C 13204 69 12 cC 14228 63 9 C. 14526 39 3 e 14700 73 Y7
A 70100 43 18 C 11905 33 - B c 13207 69 1M C . 14240 23 1 C 14598 39 8 c 14703 71 Y 8
A 70109 43 1 C 11942 31 26 [ 13211 41 9 C 14241 23 1 C 145630 a9 6 C 14709 71 17
" A 70111 43 7 C 11942 47 9 cr 13212 4 20 C 14243 43 28 c 14533 67 2 c 14710 7 18
A 70111 449 " 18 C 12093 47 3 c 13241 41 5 ¢ 14243 49 1 c 14534 31 15 C 14712 7 ‘
A A 70112 - 21 C 12102 33 13 C 13261 41 407 C 14244 43 28 C 14537 .57 9 Cc 14715 71 8
9 A 70112 51 4 c 12110 37 5 C 13266 41 B8 C 14244 49 1" | ¢ 14539 61 7 C 14717 "7 15
A 70185 37 - 8 o 12111 37 Q 6 c 13289 39 2 C 14245 43 30 C 14539. 63 -4 c 14722 71 3
A 70202 57 B o 12115 37 7 C 13297 3 12 C 14246 23 6 C 14540 61 .4 c 14724 7 4
A 72001 49 11 c 12126 5 18 C 13345 31 C 14247 43 23 C 14542 61 1 | C 14725 71 14
A 72002 49 12 c 12127 47 5 C 13357 37 3 cC -14248 43 24 c 14543~ 61 2 c 14728 31 y7)
A 72004 49 8 C 12168 47 6 C 13360 39 1 C 14249 43 25 c 61 3 c 14729 29 17




. B . N " .
X - . .
- - . . -
.g‘s. e . -
o 1 . . ~ - » . .
~ P -t & N
.

80 . - .o ¢, NUMERICAL INDEX - Y ) . FEER NUMERICAL INDEX ) 81
. K ‘PARTl - PAGE REF. PART N PAGE REF. -PART {rl PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF.
SN NO, - NO.  NO. . NO. NO. NO.  NO. NO. NO.  NO. ' NO. NO.  No. NO. NO.  NO. NO.  NO.
. C. 14730 29 17 C 18478 43 .23 C 16699 -, 41 _ 1 cC 23506 27, 1 KO 232835 59 5 KO 235476 21 - 25
. . c 14783 - 53 19. c ., 1547 43 25 . C 16700 4 7 13- " C, 23506 278 1§ KO 235003 g 11 KO 23549 21 12
) T - .C 14784 .53 14 e “*15481 43 28 C | .16744 a1 3 C 23740 25 6 KO 235003 . 11 11 KO 235572 9 8
e . ¢ . 14818 53 - 2 C o+, . 15487 51 L1 C 16786 25 .13 C. 23740 27 6" KO 235004 9 7 KO 235573 9 17
. & ) G- -14817 53 7 c - g5 . .25 7 ol 16786 C 27 4 C 23740 . 27B 6 KO 235004 1 7 KO 235603 2 33
T, c 14818 53 -6t C 15515~ 2iB 7 rc 16786~ . 27B 13 T 23839 57 KO  235007-5 T3 17 KO 23583t 7 10
- = e T 14819 53 17 ) ¢, 15556 25 1 C 17217 - 7 17 C 23858 13- 45 KO  235007-§ 7 40 KO 235747 13 8
. C ~14820 . , 53 1 C,° 415556 . 1 & C 17217 25 19 c 23858 15 45 KO  235007-S 13 10 KO 235747 1 8
LB, i 9 ¢ 14822 53’ . "C. 15657 .. 25 8 . C 17236 . 43 12 -C 23860 13 57 ‘KO 235007-S 15 10 KO 235748 13 42
L C. 14823 _ "-s83 .7 C- . 158557 - 27B. 8~ c 17574 17 16 C 23860 . 156 57 KO 235008 7 15 KO 235748 _ 15 42
c J14827. . 8538 " A " 15632 1 w3 LT oy jz) 17763 _57 23 “C° 23860 7 2 - KO 235008 7 38 KGO 235757 13 29
’ ¢ .ues . s 7 |.C 15633 N .47 7 10 |- c- 17808 . 57 .. C 23870 59 12 KO 238010 ° 7 - 19 KO 235757 13 54
[ . C 54839 A -l BRI - C 15680 ~ 7 T 63 - 10 - G 1781 63 24 C 23302 - 17 21 KO 235010 7 42 KO 235757 15 23
- - -'C 14830 . .83B ° 9 -, ¢T 18891, 63, 1 c - 35 5 C - 2035 59 10 KO ' 238011 o7 18 KO 235757 15 . 54 -
. e 14831 * B3B 10 C 15692 63 ~ . 27 € 9 24 C 24138 . 13 8 KO 235011 "7 41 KO 235818 13 - 3B .,
- . - C 14834 538 137 C™ 15693, - 63 13 C - 11 24 C T 24w - - 15 7 KO 235025 13 16 KGO 235818 15 .35
v o 14836 ' B3B - 15 c+ . 156% (88 14 4 ¢ 13 3. .C 24141 .15 8 KO 235025 k! 52 KO 235826 7 14
- - o 14837 " 53B . 5 C . 15695 63 15" [2 e 15 34 C. 35 24192 R ) PR X KO 235025 15 16 KO 235828 7 37
. ~ C 12838, .53B 16 c .57 28 a1 | ¢ -/ 18088 21 4 Coc - a2 - 67 7 KO . 238025- © 15 527, | KO =~ 235868 1 17
r o . - . C ]'4344- 41 . 4B C . 15718 - 3 /e\// 18099 21 © 30 C T 24301 L~ .57 . 18 . KO 235026 13 - 17 KO 235889 1 2
C lage6 775 15 c 16718~ .. 278 ° "3 | /c ! -18101 9 ~ 18 ¢ 24433 37 3 KO 235026 15 17 KO -2358%0 1 16
r - ) C . aeqr 7"« t+ [ .C 15720 "%, " 15 C ig1s3 . 29 18 c 24435 37 . -1 KO 235047 ..~ 7 ] KO 235891 11 16
oot . G . 147 7.0 "1 € 15721 25 ¢ 2 c 18197 57 - 12+ C 24438 - 37 "7 8 KO . 235048 7 B KO* 235892 116
. ’ ; 14800 31 10 o 1572y, 278 | L. I 18296 177 1 C 24729 17 11 ~|° KO . 235048 13 50 KO 235954 . 17 24
, -\ d ~14906 13 - 44 | C 15726 43 L7+l e ¢ ig3sa 51 9 C 24731 83BN KO 235048 .15 50 KO "238955 ' 17 4
p : |« '4 14806 15 a4 . C - 15726 : 3 51 [ I o 18788 59 . Y97 C 24731 538 12 KO- 235052 ° ~ 17 7 - KO 236438 . 15 - 4
e fia s _~14916 37 © a4 C 15730 - 51" 3 c 18812 - 33 1. C 24884 7 21 KO 235053 7 27 KO 236545 13 4 :
- S C 14919 43 ag ' C 16731 51-" 4 c 18813 33 1 C 24884 7 44 KO 235053 7 50 KO 236811 = 9 13
C 14923 . 49 ' 5 C 15732 51 5 - C 18814 13 43 c 24885 7 25 KO 235054 .17 14 KO 236611 11 13
. ' ¢ C 14942 37 23 c ~ 18733 51 6 o 18314 15 43 = D 31945 41 g KGO 235057 13 59 . KO 237558 21 32
| . : C 14944 29 2.1 C- 16734 51 2 7 T C 18850 &9 7 'F 19892 19 7 . KO 235057 w15 59 3+ KO 237658 13 5 .
: .C 14944 37 10-|[--c¢ 15735 51 -~ 8 ¢ “igsy7 ¢ -27B 2 F 153109 51 2 | xa a3k070. . 13 29 KO 237658 13 55
co C - 14945 37 g C 15737 ~ "B, 10 C 18908 278 15 F 59014 . 278 - 14 | KO 235070 13 54 KO 237888 15 ' 5
;o C " 14946 37 -9 C 15738 - 51 - 1% C " 18940 27B - 17 G 49048 35 9 KO 235070 15 29- KO 237658 15 55
- / c’ 14950 37 1 C 15739 51 12, C 18999 - 30 ° H 43034 - 21 16 KO 235070 15 54 KO 237808 13 23
2 fe= c - 14953 i3+ 38 C . 15740 51 13 C 19037 538 T . KO 200372 19 15 KO 235084 21 19 KO 237808 15 23
c 14953 5 -3 |.cC 15743 & 25° 13 C 19472 278 ko' 200380 19 1 KO 235085 21 18 KO 270889 13 3
) ' C + 14970 73 8 cC T16744 - 25 - 17 C 19740 o7 . 1 KO 200383 19 4 KO - 235086 21 17 KO 270889 15 3
.w C 14975 71 " 20| scC 16346 31 ’ Tc 19740 71 1 KO 200408 19 : KO 235117 7 8 KO 271077 .13 1
og 14976 71 . -4 3 C 15961 23 4 c 29571 57 11 KO 220174 13 49 KO 235118 7 7 - KO 21077 15 1
. c 14979 73 4 o 15970 67 a5 C 22571 59 ) KO 220174 15 43 KO 2351255, 13 11 KO 275066 7 26
¢ - ¢ 14930 T35 12 C S1597H 67 42, C 29573 59 19 KO 220174 " 59 "8 |* KO 235125 15 1N KO  275066- T 7 49
C 14991 71 *g o 16095 © 87 46 C 22637 41 14 KO 22029 59 - 2 KO  235125S 21 29 KO 275067 7 . 26 )
- c 15007 V17 5 | cC . 16097 . B7 44 C 22638 41 12 . KO 220476 59 1 KO  235175. . 13 2 KO 275067 7 43 - .
| vy -C 15080 67 A7 1 16008 67 43 c 22671 25 . g KO 230011 7, 20 KO 235175 15 2 KO . 275143 7 4
- . C 15123 .0 73 ¢ 1AL C- - 16099 67 41 C . 22671° 278 9 KO 230011 7 43 | "KO 235207 - 7. 8 KO 275144 7 1
. R C 15183 2 5 C 16101 43 - 15 C 270 13 31 KO . 230170 7 16 |, KO 235277 .21 23 KO 275144 13 51
c. 15184 <29 .26 C 16128 1%, 20 T 'c 22700 15 . .31 KO 230170 .7 39 KO - 235287 g 2 KO 278144 15 51
o - o C 16335 43 oo C ¢ 16255 31 27 c 22738 13 56 KO 230170 13 9 KO 235288 9 ' 16 KO 276182 59 LB
R . 16396 31 27! o 7 16295 a1 27 c 29738 215 56 KO 230170 15 9 KO 235289 9 16 KO 275220 7 3
X C, ' 18410 31 % c . 16297 47 . 2 c 29738 17‘\ 13 + KO, 230265 7 - 29 KO 235290 a 18 KO 275341 5 3
c 15447 = 3 1 C 16305 29 23 G 25738 19 2 KO 230265 7 52 KQ 235353 13 20 KO 27534 13 £8
c’ 15448 - 315 2" ¢ 16305 a7, 18 c 22738 19 2 KO 230265 13° 9A KO 235353 13 53 KO 275341 15 58
c 15449 67 48 C 16443 31 .7 ] c 23135 1. 18 KO 230265 15 9A KO 235353 15 20 KO 275341 7 "
- *C .. . 15451 3 /- 24 |.cC -~ 16484 29 1 o 23245 25 T 10 KO 230722 57 19 KO 235353 15~ 53 | KO~ 275690 21 13
; ‘C 15452 37 9 . C 16485 . © 29 1 c 23245 27 3 KO 231032 7 5 KO 235368 17, , 5 KOA 536 5 . 3
[ c 15486 ° . 3t 19 C 16516 538 1 c 23245 278 10 KO 231281 57 ¢ 20 - KO 235447 19 10 KOA 231533 59 1
- c - 15477 . 3 23 C . 16616 278 © 19 C 23506 25 18 KO 232535 . 57 21 KO 235448 - 19 9 KOA 235100 © 5 1




14

89 ~ NUMERICAL INDEX
PART. PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. ND. ~ NO. NO. NO, NO.
KOA 235139 g 10 15- 420 21 9 13- 208 17 26
KOA 2357568 21 26 25- 104 7 1 113- 208 25 20
KOA 235569 9 15 25 104 21 1 113 219 39 12
KOA 235571 g 15 25- 106 67 32 113- 219 67 34
KOA 235611 9 6 5. 1510 35 3 113- = 412 75 &
KOA 235616 9 15 28- 680 41 34 113- 417 71 5
KOA 2357435 21 i 41- 18 13 13 113- 417 75 .9
KOA 235827 11 8 41 18 15 13 [ 13- 421 75 13
KOA 235827 11 8 61- 510 5 .3 13- 423 77 10
KOA 236865 1 15 71- 410 17 9 113-° 424 29 20
KOA 235866 %5 15 73- 528 45 33 113- 424 3 17
KOA 235867, 11 PRI L 810 55 25 113- 424 39 3
- *KOA 236919 21 34 83- B5 49 19 113- 424 77 g
KOA 237344 11 10 83- 55 51 5 113- 425 73 3
KOA 237653 21 g a2- 4 7 2. 113- 441 31 16
KOB 235711 g 22 92 6 9 12 113- 447 31 16
KOB 235949 11 22 92-- 6 1M 12 113- 607 77 7
KOC 236303 13 7 9. 6 49 3 M4- - 200 43 i
KOD 235327 7 22 92- 6 67 ° 31 114- 200 43 k1
KOD 238327 7 45 92- 8 66 4 115- 204 15 25
KOE 235646 77 48 111- 1 29 27 115 208 17 20
L 15282 15 1 111- 101 31 13 126- 1] 51 "15°
A 0 2815N - 27B 16 - 108 59 16 126- 12 49 9
R 15087 55 3 - 109 29 11 126- 111 55 © 24
R - 15090 55 "8 11- 131 35 21 126- 119 39 11
R 15106 55 B T11- 202 ¢ 31 31 126- 119 67 37
R 16147 B5 12 111 202 50 15 126- ¥ 128 41 41
R 16148 55 16 - 340 n L7 129- 21 7
] 16161 5 .9 11- 362 77 3 129- 17 29 29
R 16287 8 - 19 1m1- 362 .77 3 129- 18 55 4
. R 16287 1 19 m1- 362 77 16 129 27 59 22
R 16287 13 27 11 530 65 .2 129 37 21 20
R 16287 15 27 1M1- 531 65 3 129 101 29 8
R 17820 41 33 - 532 65 2 129- 101 31 6
T 25683 67 24 13- 1 4 46 129- 7 o 35 23
T 36441 41 18 13- 1 59 25 128- 1o 59 17
v 34346 7 28 13- 2 .17 12 129- 101 67 15
Y 34346 7 - 5 13- 4 67 14 129- 102 23 4
Y 34416 21 31 N3 B 13 19 129- 102 .29 16
» v 34418 13 12 13- g . 15 19 129- 102 35 17
5 v 34418 J5 . 12 13- 6 17 3 129- 102 a5 35
' v 34418 21 27 13- 102 ¥ 00N 129- 102 47 8
v 34433 57 8 1 13 102 59 3 " 129- 102 59 14
W 5063-S .9 21 13- 103 17 7 129- 103 39 13
w 5063-S - 1 21 13- 103 59 1 129- 103 67 36
| W 5063-S 17 27 13- + 04 . 24 129- 103 77 5
; W 5063-S 43 6 13- 104 35 15 129- 105 85 4
13- 118 23 7 129- 106 75 10
113- ;118 A 10 129- 105 77 13
: 113- 206 13 14 129. 107 7
¥ HARDWARE NUMBERS 4 . 113_ 206 15 14 129. 107 27 22 .
. 1 | 21 - 113 Zgg fg _22 129- 122 59 20
o g o 5 29 14 e O s o .
- 612 . 83 - o8 113- 207 15 33 129- 325 33 17
. L) - 173 - 207 43 2
13 652 - 19 p 13- 207 67 30 159- 409 5 9
13- 207 27B 20

NUMERICAL INDEX 83
PART PAGE REF. . PART PAGE REF. PART PAGE REF. .
NO. NO. NO. NO. NO. NO. NO. NO. NO.
129- 504 43" 20 | 187 484 59 18 193- 5 59 9
129- 531 69 13 187- . 1036 29 g < 183 29 43 22
129- 601 39 14 187- 1036 67 1 193- 3 43 5
128- 601 67 13 187- 1046 33 11 193- 57 35 22
131- 71 29 12 187- 1046 33 12 193- 60 17 © 10
131- 176 31 30 187- 1047 59 6 193- 61 59 32
131- 176 71 1 187- 1251 23 2 193- 70 ] 19
131- 176 77 19 192- 17 55 1% 193- 76 25 5
131- 178 3 25 192- 18 21 6 193- 76 278 5
131- - 178 71 4- 192- 18 21 21 193- 524 9 B
131- 301 9 26 ¢ 192- 18 T 28 28 195- 104 17 18
131- 301 1 26 192- - 18 55 28 195 104 25 16
131- 301 13 37 192- 18 59 4’ 195- 104 37 20
131- 301 15 37 192- 18 59 23 195- 510 69 5
131- 350 31 14 192- 19 2 .  18. 195- 512 5 8
131- 529 59 5 192- 19 15 = 18 195- 512 29 _ 30
131- 1112 35 8 192- 19 17 2- 195- 515 17 8
131 1232 41 35 192- 19 17 g 195- 515 21 10
132- 5 67 26 192- 19 17 13. 195- A5 N 11
132- 48 23 5 192- 19 21 13 195- 520 29 6§
132- 91 71 6 192- 19 29 7 195- 520 59 13
132- 306 75 12 192- 19 ' 31 5 195- 521 31 32
132- 310 37. 17 192- 19 a1 45 195- 521 69 4
132- 310 67 4 192- ig 59 26 195- 533 37 6
132- 311 33 8 - 192- 19 67 16 195- 533 47 11
132- 3 33 9 192- 20 17 8 195- 533 77 11
132- 321 37 n 192- 20 23 3 195- 541 ] 75
138 59 71 19 197. 20 29 15 195- 541 1 25
138- 96 37 14 192- 20 35 10 195 541 13 36
138- 9 &7 & 192- 20 35 16 195- 541 15 386
138- 89 33 4 192- 20 45 34 195- 541 87 28
138- 39 33 4 o 192 20 47 7 195 541 71" 7
138- 134 53 17 192- 20 59 12 195- 541 75 3
138- 300 71 5 192- 21 13 15 195- 545 75 11
138- 2043 41 a7 192- 21 . 13 24 195- 2021 3 29
141- 2 67 25 192- 21 13 32 205. 27 13 30
141- 4 37 22 192- 21 15 15 "205- 2 15 30
141- 56 67 40 - 192- 21 15 24 213- g 89 8
164- 41 25 4 192- 21 15 32 211- 10 47 4
164- 41 27B 4 192. 21 17 19 213- 4 37 21
166- 24 43 21 192- 21 17 25 214- 253 17 4
166- 36 45 38 192- 21 25 21 214- 253 45 32
166- 524 53 3 192- 21 33 10 218- 455 73 3
156- 535 53 18 192- 21 43 3 218- 1057 67 23
166- 536 ‘63 18 192- 21 59 29 218- 5006 43 1
166- 561 43 4 - 192- 21 67 35 218- 5006 45 37
169- 95 21 35 192- 21 77 4 218- 5007 43 9
169- 131 59 24 192- 21 278 21 218- 5007 43 1.
169- 146 69 14 192- 23 29 19 218- 5007 45 37
173- 210 59 3 1922 23 31 18 218- 5007 45 45
173- 215 .43 19 192- 23. 33 14 218. 5007 67 21
173 224 59 . 8 182- 23 39 2 218 5008 43 13
173- 237 55 27 192 23 65 3 218 5062 43 - 0
175- 400 3 4 192~ 23 75 7 218- 5062 45 36
175- gBe 17 10 192- 23 77 10 . 218 5064 43 12
177- o4 5 7 192. 23 77 12 218- 5065 a3 8
187- 131 59 4 192- 25 77 8 218- 5066 43 10
-187- 408 59 7 192- 26 & 55 35 218 5066 45 36




NUMERICAL INDEX
PART PAGE REF.
NO. NO. NO.
218- 5107 45 a4
219- 403 37 4 '
219- ans -0 6 -
218- 404 33 7
219- 404 35 20
219- 405 71 2
221- 4 41 7
221- 12 47 1
221- 412 67 19
221- 1130 73 1
221- 1139 73 B
221- 1375 73 5
221- 1422 73 2
321- 18 61 6
321- 7 18 63 3
321- 1571 63 1
353- 157 3 .20 R
353- M " - 8

NGERSOLL

Ingersoll Equipment Co., Inc.

- ot




